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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4 Test Setup
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ochm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.

Sporton International Inc. (Kunshan) Page Number 1 94 of 98
TEL : +86-512-57900158 Report Issued Date : Nov. 15, 2023
FCC ID: 2AEUPBHARG091 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



saronas. FCC RF Test Report Report No. : FR330811-01B

3.6.4 Test Setup

| Extadgirats Sos Trh ket sy s eTing i S sins mpe i cha e cos T E s nt e T Bt e b e ey st sino A e |
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AMH = Artificial mains network (LISH)
AFE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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saranas. FCC RF Test Report

3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Manufacturer [ Model No. |Serial No. [Characteristics Calg);?élon Test Date Due Date Remark
Spectrum _ Apr. 14, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Sep. 05, 2023 Oct. 11, 2023 (THO1-KS)

Pulse Power . 300MHz~40GH Apr. 14, 2023~ Conducted

Senor Anritsu MA2411B 0917070 2 Jan. 05, 2023 Sep. 05, 2023 Jan. 04, 2024 (THO1-KS)
. 50MHz Apr. 14, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2023 Sep. 05, 2023 Jan. 04, 2024 (THO1-KS)
. . MY564000 | 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 23 ax 30dBm Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO8-KS)
Spectrum 10kHz~40GHz; Radiation
Analyzer R&S FSV40 101932 Max 30dBm Oct. 12, 2022 | Aug. 28, 2023 | Oct. 11, 2023 (03CH08-KS)
Loop Antenna R&S HFH2-Z2E | 101125 | 9kHz~30MHz | Sep. 22, 2022 | Aug. 28, 2023 | Sep. 21, 2023 (Osgﬂ'ggf’gs)
Bilog Antenna | TESEQ& VGT | CBL61110 | 59915 | 30MHz-1GHz |Aug. 12, 2023 | Aug. 28, 2023 | Aug. 11, 2024 (Oﬁgg'ggf’}?s)
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 75959 1GHz~18GHz | Mar. 18, 2023 | Aug. 28, 2023 | Mar. 17, 2024 (03CHO08-KS)
high gain Amplifier EM EMO1G18GA | 060845 | 1Ghz-18Ghz | Jan. 05,2023 | Aug. 28, 2023 | Jan. 04, 2024 (0533'333?3>
SHF-EHF Horn | Com-power AH-840 101070 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 28, 2023 | Jan. 07, 2024 (Osgﬂ'ggf’gs)
Amplifier SONOMA 310N 413741 | 9KHz-1GHz | Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (Oggﬂ'ggf’gs)
Amplifier EM EMO1G18GA | 060834 | 1Ghz-18Ghz | Oct. 12,2022 | Aug. 28, 2023 | Oct. 11, 2023 (o?gﬂgg?&)
- EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO08-KS)
616010002 Radiation
AC Power Source Chroma 61601 473 N/A NCR Aug. 28, 2023 NCR (03CHO08-KS)
Turn Table EM EM 1000-T N/A 0~360 degree NCR Aug. 28, 2023 NCR Radiation
T (03CHO08-KS)
Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR Aug. 28, 2023 NCR (03CH08-KS)
i . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
AC L'.S_N Conduction

(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | May 08, 2023 | Oct. 12, 2023 (CO01-KS)

equipment)

Conduction

AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
ABP00000| AC 0V~300V, Conduction

AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 12,2022 | May 08, 2023 | Oct. 11, 2023 (CO01-KS)

NCR: No Calibration Required
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e% Report No. : FR330811-01B

saronas. FCC RF Test Report

5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2 94dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 6.28dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.90dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '

----------- THE END -----------
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Appendix A. Conducted Test Results
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Report Number : FR330811-01B

Test Engineer:

Jiang Jun

Temperature:

21~25

Test Date:

2023.4.14~2023.9.5

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR330811-01B

2.4GHz Band Single Antenna

Data Freq. 99% Occupied BW 6dB BW 6dB BW _
Mod. NTX CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant1 Ant2 Ant1 Ant2
11b | 1Mbps| 1 1 2412 13.89 13.84 8.06 8.08 0.50 Pass
11b | 1Mbps| 1 6 2437 14.24 14.69 8.56 8.08 0.50 Pass
11b [1Mbps| 1 [ 11 | 2462 13.74 13.99 8.08 8.08 0.50 Pass
11b [1Mbps| 1 [ 12 | 2467 13.19 13.24 9.02 8.56 0.50 Pass
11b [1Mbps| 1 [ 13 | 2472 13.29 13.34 8.06 9.04 0.50 Pass
11g |6Mbps| 1 1 2412 16.78 16.68 15.12 15.12 0.50 Pass
11g |6Mbps| 1 2 2417 17.98 17.68 15.08 15.12 0.50 Pass
11g |6Mbps| 1 3 2422 17.13 17.68 15.12 15.12 0.50 Pass
11g |6Mbps] 1 4 2427 17.13 16.83 15.06 15.08 0.50 Pass
11g |6Mbps| 1 6 2437 18.38 18.53 15.10 15.08 0.50 Pass
11g |6Mbps| 1 9 2452 16.88 17.68 15.08 15.12 0.50 Pass
11g [6Mbps| 1 [ 10 | 2457 17.98 17.53 15.12 15.10 0.50 Pass
11g [6Mbps| 1| 11 | 2462 16.68 16.73 15.08 15.12 0.50 Pass
11g [6Mbps| 1 [ 12 | 2467 16.63 16.73 15.12 15.08 0.50 Pass
11g [6Mbps| 1 [ 13 | 2472 16.58 16.68 15.10 15.04 0.50 Pass
HT20 [ MCSO | 1 1 2412 17.63 17.63 15.08 15.12 0.50 Pass
HT20 | MCSO | 1 2 2417 19.23 18.33 15.12 15.10 0.50 Pass
HT20 [ MCSO | 1 3 2422 17.98 17.63 15.10 15.10 0.50 Pass
HT20 | MCSO | 1 4 2427 17.98 17.63 15.08 15.12 0.50 Pass
HT20 [ MCSO | 1 6 2437 18.28 18.38 15.12 15.12 0.50 Pass
HT20 [ MCSO | 1 9 2452 17.83 18.28 15.12 15.12 0.50 Pass
HT20 [MCSO [ 1| 10 | 2457 18.33 18.13 15.10 15.12 0.50 Pass
HT20 [MCSO [ 1| 11 | 2462 17.58 17.58 15.12 15.12 0.50 Pass
HT20 [MCSO [ 1| 12 | 2467 17.58 17.58 15.38 15.12 0.50 Pass
HT20 [MCSO [ 1| 13 | 2472 17.58 17.58 15.04 15.12 0.50 Pass
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR330811-01B

2.4GHz Band Single Antenna

Data Freq. | RU 99% Occupied BW 6dB BW 6dB BW '
Mod. | o2 [N™ CH. (MHz) | config. (MHz) (MHz) Limit Pass/Fail
(MHz)
Ant1 Ant2 Ant1 Ant2
HE20 | MCSO | 1 1 2412 | Full 18.00 18.78 17.83 18.30 0.50 Pass
HE20 [ MCSO | 1 2 2417 | Full 17.55 19.13 17.83 17.15 0.50 Pass
HE20 | MCSO | 1 3 2422 | Full 18.83 18.78 17.98 18.00 0.50 Pass
HE20 [ MCSO | 1 4 2427 | Full 18.83 18.78 17.93 17.50 0.50 Pass
HE20 | MCSO | 1 6 2437 | Full 18.05 18.98 18.20 18.53 0.50 Pass
HE20 | MCSO | 1 8 2447 | Full 18.83 18.78 17.93 17.45 0.50 Pass
HE20 | MCSO | 1 9 2452 | Full 17.78 19.13 17.43 18.45 0.50 Pass
HE20 ([MCSO | 1| 10 [ 2457 | Ful 17.93 19.13 17.28 17.63 0.50 Pass
HE20 [MCSO | 1| 11 [ 2462 [ Ful 18.00 18.78 18.10 17.98 0.50 Pass
HE20 [MCSO | 1| 12 [ 2467 | Ful 17.50 18.73 17.85 18.00 0.50 Pass
HE20 [MCSO | 1| 13 [ 2472 | Ful 16.63 18.73 18.03 18.05 0.50 Pass
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Report Number : FR330811-01B

TEST RESULTS DATA
Average Output Power

2.4GHz Band Single Antenna
Average Conducted EIRP
Duty Conducted EIRP
Data Freq. Factor Power Po_w_er DG. Power Po_w_er Pass
Mod- | gate [N CH- | (MHz) (dB) with duty factor (:g‘n':) (aB) (dBm) ((Lj'é“n':) Fail '
(dBm) Setting

Ant1 | Ant2 | Ant1 Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 Ant1 | Ant2
11b [1Mbps| 1| 1 | 2412 | 0.14 | 0.17 | 16.61 | 16.76 [ 30.00 [ 30.00 | 1.90 | 2.20 | 18.51 | 18.96 | 36.00 | 36.00 | Pass 17.00 | 17.00
11b [ 1Mbps | 1 6 2437 | 0.14 0.17 18.32 | 18.41 | 30.00 | 30.00 | 1.90 220 | 20.22 | 20.61 | 36.00 | 36.00 | Pass 18.00 | 18.00
11b [1Mbps| 1 | 11 [ 2462 | 0.14 | 0.17 | 16.25 | 16.58 [ 30.00 [ 30.00 | 1.90 | 2.20 | 18.15 | 18.78 | 36.00 | 36.00 | Pass 17.00 | 17.00
11b [1Mbps| 1 | 12 | 2467 | 0.14 0.17 16.80 | 16.88 | 30.00 | 30.00 | 1.90 220 | 18.70 | 19.08 | 36.00 | 36.00 | Pass 17.00 | 17.00
11b [1Mbps| 1 | 13 [ 2472 | 0.14 | 0.17 | 10.80 | 10.95 [ 30.00 [ 30.00 | 1.90 | 2.20 | 12.70 | 13.15 | 36.00 | 36.00 | Pass 11.50 | 11.50
11g [ 6Mbps | 1 1 2412 | 0.11 0.11 12.76 | 12.93 | 30.00 | 30.00 | 1.90 220 | 14.66 | 15.13 | 36.00 | 36.00 | Pass 13.00 | 13.00
11g |6Mbps| 1| 2 | 2417 | 0.11 | 0.11 12.81 | 12.89 | 30.00 | 30.00 [ 1.90 | 2.20 | 14.71 | 15.09 | 36.00 | 36.00 | Pass 13.00 | 13.00
11g [ 6Mbps| 1 3 2422 | 0.11 0.11 16.12 | 16.10 | 30.00 | 30.00 | 1.90 220 | 18.02 | 18.30 | 36.00 | 36.00 | Pass 16.50 | 16.50
11g |6Mbps| 1 | 4 | 2427 | 0.11 | 0.11 17.69 | 17.83 | 30.00 | 30.00 [ 1.90 | 2.20 | 19.59 [ 20.03 | 36.00 | 36.00 | Pass 17.50 | 17.50
11g [ 6Mbps| 1 6 2437 | 0.11 0.11 18.34 | 18.32 | 30.00 | 30.00 | 1.90 220 | 20.24 | 20.52 | 36.00 | 36.00 | Pass 18.00 | 18.00
11g |6Mbps| 1| 9 | 2452 [ 0.11 | 0.11 17.78 | 18.04 | 30.00 | 30.00 [ 1.90 | 2.20 | 19.68 | 20.24 | 36.00 | 36.00 | Pass 17.50 | 17.50
11g [6Mbps| 1| 10 | 2457 | 0.11 0.11 12.93 | 13.03 | 30.00 | 30.00 | 1.90 220 | 14.83 | 15.23 | 36.00 | 36.00 | Pass 13.50 | 13.50
11g | 6Mbps| 1 [ 11 | 2462 [ 0.11 | 0.11 12.89 | 13.00 | 30.00 | 30.00 [ 1.90 | 2.20 | 14.79 | 15.20 | 36.00 | 36.00 | Pass 13.50 | 13.50
11g [6Mbps| 1 | 12 | 2467 | 0.11 0.11 10.57 | 10.63 | 30.00 | 30.00 | 1.90 220 | 12.47 | 12.83 | 36.00 | 36.00 | Pass 11.00 | 11.00
11g | 6Mbps| 1 [ 13 | 2472 [ 0.11 | 0.11 9.16 9.22 | 30.00 | 30.00 [ 1.90 | 2.20 | 11.06 | 11.42 | 36.00 | 36.00 | Pass 9.50 | 9.50
HT20 [ MCSO | 1 1 2412 | 0.09 0.07 13.37 | 13.44 | 30.00 | 30.00 | 1.90 220 | 15.27 | 15.64 | 36.00 | 36.00 | Pass 14.00 | 14.00
HT20 | MCSO [ 1| 2 | 2417 | 0.09 | 0.07 | 13.44 | 13.50 | 30.00 | 30.00 [ 1.90 | 2.20 | 15.34 [ 15.70 | 36.00 | 36.00 | Pass 14.00 | 14.00
HT20 [ MCSO | 1 3 2422 | 0.09 0.07 16.01 16.22 | 30.00 | 30.00 | 1.90 220 [ 17.91 | 18.42 | 36.00 | 36.00 | Pass 16.00 | 16.00
HT20 | MCSO [ 1| 4 | 2427 | 0.09 | 0.07 | 16.45 | 16.69 | 30.00 | 30.00 [ 1.90 | 2.20 | 18.35 [ 18.89 | 36.00 | 36.00 | Pass 16.50 | 16.50
HT20 [ MCSO | 1 6 2437 | 0.09 0.07 18.24 | 18.21 | 30.00 | 30.00 | 1.90 220 | 20.14 | 20.41 | 36.00 | 36.00 | Pass 18.00 | 18.00
HT20 | MCSO [ 1| 9 | 2452 [ 0.09 | 0.07 | 16.32 | 16.82 | 30.00 | 30.00 [ 1.90 | 2.20 | 18.22 | 19.02 | 36.00 | 36.00 | Pass 16.50 | 16.50
HT20 [ MCSO | 1 | 10 | 2457 | 0.09 0.07 12.51 12.55 | 30.00 | 30.00 | 1.90 220 | 14.41 | 14.75 | 36.00 | 36.00 | Pass 13.00 | 13.00
HT20 | MCSO [ 1| 11 | 2462 [ 0.09 | 0.07 | 12.48 | 12.52 | 30.00 | 30.00 [ 1.90 | 2.20 | 14.38 | 14.72 | 36.00 | 36.00 | Pass 13.00 | 13.00
HT20 [ MCSO | 1 | 12 | 2467 | 0.09 0.07 11.17 | 11.12 | 30.00 | 30.00 | 1.90 220 | 13.07 | 13.32 | 36.00 | 36.00 | Pass 11.50 | 11.50
HT20 | MCSO | 1 | 13 | 2472 [ 0.09 | 0.07 6.11 6.00 | 30.00 | 30.00 [ 1.90 | 2.20 | 8.01 [ 8.20 | 36.00 | 36.00 | Pass 6.50 | 6.50
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Report Number : FR330811-01B

TEST RESULTS DATA
Average Output Power

2.4GHz Band Single Antenna
Duty C@;Zruac%:d CaitlEEs EIRP EIRP
Data Freq. RU Factor Power P(?wgr DG: Power Pgwgr Pass
Mod- | Rate [N CH- | (MHz) | config. (dB) with duty factor ('(;'é"r:) (aB) (dBm) (("i'é“r:) JFail _
(dBm) Setting

Ant1 Ant2 | Ant1 Ant2 | Ant1 Ant2 | Ant1 | Ant2 | Ant1 Ant2 | Ant1 Ant2 Ant 1| Ant 2
HE20| MCSO | 1 1 2412 | Full 0.11 0.10 | 13.66 | 13.55 | 30.00 | 30.00 | 1.90 | 2.20 | 15.56 | 15.75 | 36.00 | 36.00 | Pass 14.00(14.00
HE20| MCSO | 1 1 2412 | 26/0 0.25 0.25 3.92 3.89 | 30.00 | 30.00 | 1.90 | 2.20 | 5.82 6.09 [ 36.00 | 36.00 | Pass 4.00 | 4.00
HE20| MCSO | 1 1 2412 | 52/37 | 0.44 | 0.44 | 7.22 | 7.21 | 30.00 | 30.00 | 1.90 | 2.20 | 9.12 | 9.41 | 36.00 | 36.00 | Pass 7.00 | 7.00
HE20| MCSO | 1 1 2412 (106/53| 0.71 0.71 9.39 | 10.44 | 30.00 | 30.00 | 1.90 | 2.20 | 11.29 | 12.64 | 36.00 | 36.00 | Pass 9.00 |10.00
HE20| MCSO | 1 2 2417 | Full 0.11 0.10 | 13.64 | 13.64 | 30.00 | 30.00 | 1.90 | 2.20 | 15.54 | 15.84 | 36.00 | 36.00 | Pass 14.00(14.00
HE20| MCSO | 1 3 2422 Full 0.11 0.10 [ 15.70 | 15.84 | 30.00 | 30.00 | 1.90 | 2.20 | 17.60 | 18.04 | 36.00 | 36.00 | Pass 15.50115.50
HE20| MCSO | 1 4 2427 | Full 0.11 0.10 | 16.71 | 16.87 | 30.00 | 30.00 | 1.90 | 2.20 | 18.61 | 19.07 | 36.00 | 36.00 | Pass 16.50(16.50
HE20| MCSO | 1 6 2437 Full 0.11 0.10 | 18.37 | 18.36 | 30.00 | 30.00 | 1.90 | 2.20 | 20.27 | 20.56 | 36.00 | 36.00 | Pass 18.00]18.00
HE20| MCSO | 1 6 2437 | 26/0 | 025 [ 0.25 | 7.84 | 7.79 | 30.00 | 30.00 | 1.90 | 2.20 | 9.74 | 9.99 | 36.00 | 36.00 | Pass 7.50 | 7.50
HE20| MCSO | 1 6 2437 | 52/37 | 0.44 0.44 | 10.90 | 10.92 | 30.00 | 30.00 | 1.90 | 2.20 | 12.80 | 13.12 | 36.00 | 36.00 | Pass 10.50]10.50
HE20| MCSO | 1 6 2437 | 106/53| 0.71 0.71 | 13.05 | 13.76 | 30.00 | 30.00 | 1.90 | 2.20 | 14.95 | 15.96 | 36.00 | 36.00 | Pass 12.50(13.50
HE20| MCSO | 1 8 2447 Full 0.11 0.10 [ 17.15 | 16.81 | 30.00 | 30.00 | 1.90 | 2.20 | 19.05 [ 19.01 | 36.00 | 36.00 | Pass 16.50|16.50
HE20| MCSO | 1 9 2452 | Full 0.11 0.10 | 16.47 | 16.68 | 30.00 | 30.00 | 1.90 | 2.20 | 18.37 | 18.88 | 36.00 | 36.00 | Pass 16.00(16.00
HE20| MCSO | 1 10 | 2457 Full 0.11 0.10 [ 12.75 | 12.74 | 30.00 | 30.00 | 1.90 | 2.20 | 14.65 | 14.94 | 36.00 | 36.00 | Pass 13.00/13.00
HE20| MCSO | 1 | 11 | 2462 [ Full 0.11 0.10 | 12.72 | 12.69 | 30.00 | 30.00 | 1.90 | 2.20 | 14.62 | 14.89 | 36.00 | 36.00 | Pass 13.00(13.00
HE20| MCSO | 1 11 2462 | 26/8 0.25 0.25 3.40 3.40 | 30.00 | 30.00 | 1.90 | 2.20 | 5.30 5.60 | 36.00 | 36.00 | Pass 4.00 | 4.00
HE20| MCSO | 1 | 11 | 2462 | 52/40 | 0.44 | 044 | 6.83 | 6.83 | 30.00 | 30.00 | 1.90 [ 2.20 | 8.73 | 9.03 | 36.00 [ 36.00 | Pass 7.00 | 7.00
HE20| MCSO | 1 11 2462 [ 106/54| 0.71 0.71 9.15 8.50 | 30.00 | 30.00 | 1.90 | 2.20 | 11.05 | 10.70 | 36.00 | 36.00 | Pass 9.00 | 8.50
HE20| MCSO | 1 | 12 | 2467 | Full 0.11 0.10 | 11.28 | 11.39 | 30.00 | 30.00 | 1.90 | 2.20 | 13.18 | 13.59 | 36.00 | 36.00 | Pass 11.50{11.50
HE20| MCSO | 1 12 | 2467 | 26/8 0.25 0.25 2.90 2.90 | 30.00 | 30.00 | 1.90 | 2.20 | 4.80 5.10 | 36.00 | 36.00 | Pass 3.50 | 3.50
HE20| MCSO | 1 | 12 | 2467 | 52/40 | 0.44 | 044 | 587 | 572 | 30.00 | 30.00 | 1.90 [ 2.20 | 7.77 | 7.92 | 36.00 | 36.00 | Pass 6.00 | 6.00
HE20| MCSO | 1 12 | 2467 | 106/54| 0.71 0.71 8.16 8.47 | 30.00 | 30.00 | 1.90 | 2.20 | 10.06 | 10.67 | 36.00 | 36.00 | Pass 8.00 | 8.50
HE20| MCSO | 1 | 13 | 2472 [ Full 0.11 0.10 | 6.16 | 6.21 [ 30.00 | 30.00 | 1.90 | 2.20 | 8.06 | 8.41 | 36.00 | 36.00 | Pass 6.50 | 6.50
HE20| MCSO | 1 13 | 2472 | 26/8 0.25 0.25 | -4.65 | -4.71 | 30.00 | 30.00 | 1.90 | 2.20 | -2.75 | -2.51 | 36.00 | 36.00 | Pass -4.00 | -4.00
HE20| MCSO | 1 | 13 | 2472 | 52/40 | 0.44 | 0.44 | -6.02 | -6.02 | 30.00 | 30.00 | 1.90 | 2.20 | -4.12 | -3.82 | 36.00 [ 36.00 | Pass -5.50 | -5.50
HE20| MCSO | 1 13 | 2472 | 106/54| 0.71 0.71 -1.81 | -1.81 | 30.00 | 30.00 [ 1.90 [ 2.20 | 0.09 0.39 | 36.00 | 36.00 | Pass -1.50(-1.50
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TEST RESULTS DATA

Average Power Spectral Density

Report Number : FR330811-01B

2.4GHz Band
Fzzgr Average PSD DQ PR (PED
Mod. | B2@ Inm . | FTea (dB) (dBm/3kHz) (dBi) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant1 | Ant2 | Ant1 Ant2 Wg’;? Tl Ant Ant 2 Ant 1 Ant2
11b |[1Mbps| 1| 1 | 2412 | 014 | 017 | -1450 13.82 1.90 2.20 8.00 8.00 Pass
11b |1Mbps| 1| 6 | 2437 | 014 | 017 | -12.86 13.18 1.90 2.20 8.00 8.00 Pass
11b |[1Mbps| 1| 11 | 2462 | 0.14 | 017 | -14.41 14.31 1.90 2.20 8.00 8.00 Pass
b |1Mbps| 1| 12 | 2467 | 014 | 017 | -14.94 14.58 1.90 2.20 8.00 8.00 Pass
11b |1Mbps| 1| 13 | 2472 | 014 | 017 | -20.27 19.75 1.90 2.20 8.00 8.00 Pass
11g |6Mops| 1| 1 | 2412 | 011 | 011 | -20.10 19.96 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 2 | 2417 | 041 | 011 | -19.77 19.93 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 3 | 2422 | 011 | 011 | -16.77 -16.99 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 4 | 2427 | 011 | 011 | -15.75 -15.90 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | 011 | 011 | -14.81 15.36 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 9 | 2452 | 011 | 011 | -15.98 16.54 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 10 | 2457 | 011 | 011 | -19.94 20.00 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | 011 | 011 | -19.64 19.95 - 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 12 | 2467 | 011 | 011 | -22.41 21.89 1.90 2.20 8.00 8.00 Pass
11g |6Mbps| 1| 13 | 2472 | 011 | 011 | -23.79 23.63 1.90 2.20 8.00 8.00 Pass
HT20 |[MCSO | 1| 1 | 2412 | 0.09 | 007 | -19.42 20.06 1.90 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 2 | 2417 | 0.09 | 007 | -19.61 -19.68 1.90 2.20 8.00 8.00 Pass
HT20 |MCSO| 1| 3 | 2422 | 0.09 | 007 | -17.76 17.43 1.90 2.20 8.00 8.00 Pass
HT20 |[MCSO| 1| 4 | 2427 | 009 | 007 | -17.10 17.02 1.90 2.20 8.00 8.00 Pass
HT20 |[MCSO| 1| 6 | 2437 | 0.09 | 007 | -15.18 15.32 1.90 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 9 | 2452 | 0.09 | 007 | -16.98 A7.47 1.90 2.20 8.00 8.00 Pass
HT20 |MCSO| 1| 10 | 2457 | 0.09 | 007 | -20.59 20.38 1.90 2.20 8.00 8.00 Pass
HT20 |MCSO| 1| 11 | 2462 | 0.09 | 007 | -2043 20.25 1.90 2.20 8.00 8.00 Pass
HT20 |MCSO | 1| 12 | 2467 | 0.09 | 007 | -21.21 21.27 1.90 2.20 8.00 8.00 Pass
HT20 |MCSO| 1| 13 | 2472 | 009 | 007 | -26.74 27.08 1.90 2.20 8.00 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Power Spectral Density

Report Number : FR330811-01B

2.4GHz Band
DUy Average PSD DG Averagg PED

Data Freq. | RU | o0 (dBm/3KHz) (dB) Limi .

Mod. | oo [NTY CH. (MHz) | Config (dB) (dBm/3kHz) Pass/Fail
Ant1 | Ant2 | Ant1 Ant 2 Wg’;? Tl Ant Ant 2 Ant 1 Ant2

HE20 [MCSO| 1| 1 | 2412 | Ful | 011 | 0.10 | -21.01 21.23 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 1 | 2412 | 26 | 025 | 025 | -22.30 22.26 1.90 2.20 8.00 8.00 Pass
HE20 [MCSO| 1| 1 | 2412 | 52 | 044 | 0.44 | -21.03 2156 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 1 | 2412 | 106 | 0.71 | 071 | -21.00 20.85 1.90 2.20 8.00 8.00 Pass
HE20 [MCSO| 1| 2 | 2417 | Ful | 011 | 0.10 | -21.16 20.98 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 3 | 2422 | Ful | 011 | 0.10 | -19.49 19.52 1.90 2.20 8.00 8.00 Pass
HE20 [MCSO| 1| 4 | 2427 | Ful | 011 | 0.10 | -1851 18.72 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 6 | 2437 | Ful | 011 | 0.10 | -17.23 16.96 1.90 2.20 8.00 8.00 Pass
HE20 |[MCSO| 1| 6 | 2437 | 26 | 025 | 025 | -18.35 17.98 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 6 | 2437 | 52 | 044 | 044 | -17.46 16.97 1.90 2.20 8.00 8.00 Pass
HE20 |[MCSO| 1| 6 | 2437 | 106 | 0.71 | 0.71 | -17.34 -16.91 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 8 | 2447 | Ful | 011 | 0.10 | -18.41 18.85 1.90 2.20 8.00 8.00 Pass
HE20 [MCSO| 1| 9 | 2452 | Ful | 011 | 0.10 | -19.32 19.44 1.90 2.20 8.00 8.00 Pass
HE20 | MCSO | 1| 10 | 2457 | Ful | 011 | 0.10 | -21.73 21.74 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO| 1| 11 | 2462 | Ful | 011 | 0.10 | -21.42 21.93 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 11 | 2462 | 26 | 025 | 025 | -21.73 22.28 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 11 | 2462 | 52 | 044 | 0.44 | -2165 21.60 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 11 | 2462 | 106 | 0.71 | 0.71 | -20.88 21.36 1.90 2.20 8.00 8.00 Pass
HE20 | MCSO | 1| 12 | 2467 | Ful | 011 | 0.10 | -22.38 22.38 1.90 2.20 8.00 8.00 Pass
HE20 | MCSO | 1| 12 | 2467 | 26 | 025 | 025 | -22.86 22.87 1.90 2.20 8.00 8.00 Pass
HE20 | MCSO | 1| 12 | 2467 | 52 | 044 | 0.44 | -22.33 22.35 1.90 2.20 8.00 8.00 Pass
HE20 | MCSO | 1| 12 | 2467 | 106 | 0.71 | 071 | -21.87 2182 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 13 | 2472 | Full | 011 | 0.10 | -28.14 27.82 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 13 | 2472 | 26 | 025 | 025 | -30.12 30.36 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 13 | 2472 | 52 | 044 | 0.44 | -33.14 -33.04 1.90 2.20 8.00 8.00 Pass
HE20 |MCSO | 1| 13 | 2472 | 106 | 071 | 071 | -3155 30.67 1.90 2.20 8.00 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Appendix B. AC Conducted Emission Test Results

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
40.0
30.0
ik
2000 W18 !
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.150 38.30 -27.70 66.00 27.80 0.07 10.43 gP
2%  0.150 35.10 -20.90 56.00 24.60 0.07 10.43 Average
3 0.179 10.26 -45.29 64.55 B.80 0.04 10.42 QP
4 0.179 14.06 -40.49 54.55 3.60 0.04 10.42 Average
5 0.198 22.64 -41.07 63.71 12.20 0.02 10.42 QP
6 0.188 20.24 -33.47 53.71 9.80 0.02 10.42 Average
7 0.217 20.93 -41.99 62.92 10.49 0.03 10.41 gP
8 0.217 19.73 -32.19 52.92 9.28 0.03 10.41 Average
9 0.507 12.77 -43.23 56.00 2.50 -0.03 10.21 QP
10 0.507 8.07 -37.93 46.00 -2.11 -0.03 10.21 Average
11 16.226 19.12 —40.88 60.00 B8.10 -0.24 11.26 QF
12 16.226 15.82 -34.18 50.00 4.80 -0.24 11.26 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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saranas. FCC RF Test Report Report No. : FR330811-01B
_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang - —
Relative Humidity : [37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
40.0
30.0
20.0 |
J [
! m
10.0 : i
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 38 ~ dBuV  dBuv dB a8
1 0.153 31.06 -34.76 £5.82 20.60 0.03 10.43 QP
2%  0.153 28.95 —26.86 55.82 18.50 0.03 10.43 Average
3 0.169 20.96 -44.03 64.99 10.49 0.04 10.43 QP
4 0.169 14.06 -40.93 54.99 3.50 0.04 10.43 Average
5 0.200 23.67 -39.95 63.62 13.20 0.05 10.42 QP
6 0.200 20.77 -32.85 53.82 10.30 0.05 10.42 Average
7 0.513 16.33 -39.67 56.00 6.20 -0.08 10.21 QP
8 0.513 8.93 -37.07 46.00 -1.20 -0.08 10.21 Average
9 1.032 13.60 —42.40 56.00 3.60 -0.11 10.11 @F
10 1.032  7.40 -38.60 46.00 -2.60 -0.11 10.11 Average
11 16.226 18.65 —41.35 60.00 7.60 —0.21 11.26 QP
12 16.226 14.95 -35.05 50.00 3.90 —0.21 11.26 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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s ss. FCC RF Test Report Report No. : FR330811-01B

Appendix C. Radiated Spurious Emission

Relative Humidity : | 41~42%

Test Engineer : Koi Ji
Temperature : 22~23°C

Radiated Spurious Emission Test Modes

Mode (I?\Aagg) Ant. Modulation Channel Frequency gg:z RU Remark
Mode 25 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 26 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 27 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 28 2400-2483.5 1 802.11b 12 2467 1Mbps - -
Mode 29 2400-2483.5 1 802.11b 13 2472 1Mbps - -
Mode 30 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 31 2400-2483.5 1 802.11g 02 2417 6Mbps Full RU -
Mode 32 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 33 2400-2483.5 1 802.11g 09 2452 6Mbps Full RU -
Mode 34 2400-2483.5 1 802.11g 10 2457 6Mbps Full RU -
Mode 35 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 36 2400-2483.5 1 802.11g 12 2467 6Mbps - -
Mode 37 2400-2483.5 1 802.11g 13 2472 6Mbps - -
Mode 38 2400-2483.5 1 802.11n HT20 01 2412 MCSO Full RU -
Mode 39 2400-2483.5 1 802.11n HT20 02 2417 MCSO Full RU -
Mode 40 2400-2483.5 1 802.11n HT20 06 2437 MCSO Full RU -
Mode 41 2400-2483.5 1 802.11n HT20 9 2452 MCSO Full RU -
Mode 42 2400-2483.5 1 802.11n HT20 10 2457 MCSO Full RU -
Mode 43 2400-2483.5 1 802.11n HT20 11 2462 MCSO Full RU -
Mode 44 2400-2483.5 1 802.11n HT20 12 2467 MCSO - -
Mode 45 2400-2483.5 1 802.11n HT20 13 2472 MCSO - -
Mode 46 2400-2483.5 1 802.11ax HE20 01 2412 MCSO Full RU -
Mode 47 2400-2483.5 1 802.11ax HE20 02 2417 MCSO0 Full RU -
Mode 48 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 49 2400-2483.5 1 802.11ax HE20 9 2452 MCSO0 Full RU -
Mode 50 2400-2483.5 1 802.11ax HE20 10 2457 MCSO0 Full RU -
Mode 51 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 52 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 - -
Mode 53 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 - -
Mode 54 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 RU26/0 -
Mode 55 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 56 2400-2483.5 1 802.11ax HE20 01 2412 MCSO @ RU106/53 -
Mode 57 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 RU26/0 -
Mode 58 2400-2483.5 1 802.11ax HE20 06 2437 MCSO RU52/37 -
Mode 59 2400-2483.5 1 802.11ax HE20 06 2437 MCSO RU106/53 -
Mode 60 2400-2483.5 1 802.11ax HE20 11 2462 MCSO RU26/8 -
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s ss. FCC RF Test Report Report No. : FR330811-01B

Mode (?\Aagg) Ant. Modulation Channel Frequency g::: RU Remark
Mode 61 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 62 2400-2483.5 1 802.11ax HE20 11 2462 MCSO @ RU106/54 -
Mode 63 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 RU26/0 -
Mode 64 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 RU52/37 -
Mode 65 2400-2483.5 1 802.11ax HE20 12 2467 MCSO @ RU106/53 -
Mode 66 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 RU26/8 -
Mode 67 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 RU52/40 -
Mode 68 2400-2483.5 1 802.11ax HE20 13 2472 MCS0 | RU106/54 -
Mode 69 2400-2483.5 2 802.11b 01 2412 1Mbps - -
Mode 70 2400-2483.5 2 802.11b 06 2437 1Mbps - -
Mode 71 2400-2483.5 2 802.11b 11 2462 1Mbps - -
Mode 72 2400-2483.5 2 802.11b 12 2467 1Mbps - -
Mode 73 2400-2483.5 2 802.11b 13 2472 1Mbps - -
Mode 74 2400-2483.5 2 802.11g 01 2412 6Mbps - -
Mode 75 2400-2483.5 2 802.11g 02 2417 6Mbps Full RU -
Mode 76 2400-2483.5 2 802.11g 03 2422 6Mbps Full RU -
Mode 77 2400-2483.5 2 802.11g 04 2427 6Mbps Full RU -
Mode 78 2400-2483.5 2 802.11g 06 2437 6Mbps - -
Mode 79 2400-2483.5 2 802.11g 9 2452 6Mbps Full RU -
Mode 80 2400-2483.5 2 802.11g 10 2457 6Mbps Full RU -
Mode 81 2400-2483.5 2 802.11g 11 2462 6Mbps - -
Mode 82 2400-2483.5 2 802.11g 12 2467 6Mbps - -
Mode 83 2400-2483.5 2 802.11g 13 2472 6Mbps - -
Mode 84 2400-2483.5 2 802.11n HT20 01 2412 MCSO Full RU -
Mode 85 2400-2483.5 2 802.11n HT20 02 2417 MCSO Full RU -
Mode 86 2400-2483.5 2 802.11n HT20 03 2422 MCSO Full RU -
Mode 87 2400-2483.5 2 802.11n HT20 04 2427 MCSO Full RU -
Mode 88 2400-2483.5 2 802.11n HT20 06 2437 MCSO Full RU -
Mode 89 2400-2483.5 2 802.11n HT20 9 2452 MCSO Full RU -
Mode 90 2400-2483.5 2 802.11n HT20 10 2457 MCSO0 Full RU -
Mode 91 2400-2483.5 2 802.11n HT20 11 2462 MCSO Full RU -
Mode 92 2400-2483.5 2 802.11n HT20 12 2467 MCSO - -
Mode 93 2400-2483.5 2 802.11n HT20 13 2472 MCSO - -
Mode 94 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 95 2400-2483.5 2 802.11ax HE20 02 2417 MCSO0 Full RU -
Mode 96 2400-2483.5 2 802.11ax HE20 03 2422 MCSO0 Full RU -
Mode 97 2400-2483.5 2 802.11ax HE20 04 2427 MCSO0 Full RU -
Mode 98 2400-2483.5 2 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 99 2400-2483.5 2 802.11ax HE20 08 2447 MCSO0 Full RU -
Mode 100 = 2400-2483.5 2 802.11ax HE20 9 2452 MCSO0 Full RU -
Mode 101 = 2400-2483.5 2 802.11ax HE20 10 2457 MCSO0 Full RU -
Mode 102 = 2400-2483.5 2 802.11ax HE20 11 2462 MCSO Full RU -
Mode 103 = 2400-2483.5 2 802.11ax HE20 12 2467 MCSO - -
Mode 104  2400-2483.5 2 802.11ax HE20 13 2472 MCSO - -
Mode 105 @ 2400-2483.5 2 802.11ax HE20 01 2412 MCSO RU26/0 -
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saranas. FCC RF Test Report

Report No. : FR330811-01B

Mode (?\Aagg) Ant. Modulation Channel Frequency g::: RU Remark
Mode 106 = 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 107 @ 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 @ RU106/53 -
Mode 108  2400-2483.5 2 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 109 @ 2400-2483.5 2 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 110 = 2400-2483.5 2 802.11ax HE20 11 2462 MCS0 | RU106/54 -
Mode 111 2400-2483.5 2 802.11ax HE20 12 2467 MCSO RU26/0 -
Mode 112 | 2400-2483.5 2 802.11ax HE20 12 2467 MCSO RU52/37 -
Mode 113 | 2400-2483.5 2 802.11ax HE20 12 2467 MCSO | RU106/53 -
Mode 114 | 2400-2483.5 2 802.11ax HE20 13 2472 MCSO RU26/8 -
Mode 115 | 2400-2483.5 2 802.11ax HE20 13 2472 MCSO RU52/40 -
Mode 116 = 2400-2483.5 2 802.11ax HE20 13 2472 MCS0 | RU106/54 -
Mode 117 = 2400-2483.5 1 802.11n HT20 02 2417 MCSO Full RU Dormouse
Mode 118 = 2400-2483.5 1 802.11n HT20 02 2417 MCSO  Full RU Fgcr:g;)rl]z?tle
Mode 119 = 2400-2483.5 2 802.11g 10 2457 6Mbps Full RU Dormouse
Mode 120 = 2400-2483.5 2 802.11g 10 2457 6Mbps = Full RU Fgg'gr')rl‘ge
Mode 80 2400-2483.5 2 802.11g 10 2457 6Mbps Full RU LF
Note: the worst mode are verified with Dormouse / Original Faceplate.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Summary of each worse mode

Mode Modulation Ch. ‘ ('lz\;aqz) ‘ (dlé?X/e/Im) (dléllln;';/tm) M(zrg)ln ‘ Pol. Z?/Zk Result Remark

25 802.11b 01 | 2387.09 48.58 54.00 -5.42 \Y, AVERAGE Pass | Band Edge

802.11b 01 | 4824.00 50.63 54.00 -3.37 \Y, AVERAGE Pass Harmonic

26 802.11b 06 - - - - - - - Band Edge

802.11b 06 @ 4874.00 49.55 54.00 -4.45 \% Average Pass Harmonic

o7 802.11b 11 | 2486.80 48.64 54.00 -5.36 H AVERAGE Pass | Band Edge

802.11b 11 | 4924.00 50.97 54.00 -3.03 Y, AVERAGE Pass Harmonic

802.11b 12 | 2483.50 49.68 54.00 -4.32 Y, AVERAGE Pass | Band Edge

28 802.11b 12 | 4934.00 49.28 54.00 -4.72 H AVERAGE Pass Harmonic

0g 802.11b 13 | 2487.00 48.33 54.00 -5.67 H AVERAGE Pass | Band Edge

802.11b 13 | 7416.00 42.62 74.00 -31.38 \Y, PEAK Pass Harmonic

30 802.11g 01 | 2389.69 49.63 54.00 -4.37 \Y, AVERAGE Pass | Band Edge

802.11g 01 | 4824.00 47.81 74.00 -26.19 \Y, Peak Pass Harmonic

a1 802.11g 02 | 2388.78 50.90 54.00 -3.10 H AVERAGE Pass | Band Edge

802.11g 02 | 4834.00 45.31 54.00 -8.69 \Y, AVERAGE Pass Harmonic

32 802.11g 06 - - - - - - - Band Edge

802.11g 06 @ 4874.00 46.03 54.00 -7.97 \% Average Pass Harmonic

802.11g 9 2484.15 49.72 54.00 -4.28 H AVERAGE Pass | Band Edge

33 802.11g 9 4904.00 41.12 54.00 -12.88 H AVERAGE Pass Harmonic

34 802.11g 10 | 2483.58 50.10 54.00 -3.90 H AVERAGE Pass | Band Edge

802.11g 10 @ 4914.00 49.32 74.00 -24.68 H Peak Pass Harmonic

802.11g 11  2483.56 45.56 54.00 -8.44 H AVERAGE Pass | Band Edge

= 802.11g 11 | 4924.00 44.42 74.00 -29.58 \% Peak Pass Harmonic

802.11g 12 | 2483.50 47.06 54.00 -6.94 H AVERAGE Pass | Band Edge

36 802.11g 12 | 7401.00 42.36 74.00 -31.64 \Y, PEAK Pass Harmonic

37 802.11g 13 | 2484.10 47.63 54.00 -6.37 H AVERAGE Pass | Band Edge

802.11g 13 | 7416.00 42.11 74.00 -31.89 H PEAK Pass Harmonic

802.11n HT20 01 | 2389.30 45.30 54.00 -8.70 \Y, AVERAGE Pass | Band Edge

38 802.11n HT20 01 | 4824.00 47.03 74.00 -26.97 \Y, Peak Pass Harmonic

802.11n HT20 02 | 2388.91 50.96 54.00 -3.04 H AVERAGE Pass | Band Edge

39 802.11n HT20 02 | 4834.00 39.50 54.00 -14.50 H AVERAGE Pass Harmonic

802.11n HT20 06 - - - - - - - Band Edge

40 802.11n HT20 06 | 4874.00 44.35 54.00 -9.65 \% Average Pass Harmonic

802.11n HT20 9 2483.96 49.45 54.00 -4.55 H AVERAGE Pass | Band Edge

“a 802.11n HT20 4904.00 40.95 54.00 -13.05 H AVERAGE Pass Harmonic

42 802.11n HT20 10 | 2484.53 49.78 54.00 -4.22 H AVERAGE Pass Band Edge

802.11n HT20 10 @ 4914.00 47.47 74.00 -26.53 H PEAK Pass Harmonic

43 802.11n HT20 11  2483.74 50.95 54.00 -3.05 H AVERAGE Pass | Band Edge

802.11n HT20 11 | 4924.00 46.33 74.00 -27.67 \Y, Peak Pass Harmonic

a4 802.11n HT20 12 | 2484.00 50.14 54.00 -3.86 H AVERAGE Pass | Band Edge

802.11n HT20 12 | 7401.00 42.70 74.00 -31.30 H PEAK Pass Harmonic

45 802.11n HT20 13 | 2483.50 47.01 54.00 -6.99 H AVERAGE Pass | Band Edge

802.11n HT20 13 | 7416.00 42.99 74.00 -31.01 \Y, PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Mode Modulation Ch. ‘ ('lz\;aqz) ‘ (dlé?X/e/Im) ‘ (dléllln;';/tm) M(zrg)ln ‘ Pol. Z?/Zk Result Remark
46 802.11ax HE20 | 01 @ 2389.30 44,99 54.00 -9.01 H AVERAGE Pass | Band Edge
802.11ax HE20 = 01 @ 4824.00 46.19 74.00 -27.81 \Y, Peak Pass Harmonic
47 802.11ax HE20 | 02 @ 2389.95 49.12 54.00 -4.88 H AVERAGE Pass | Band Edge
802.11ax HE20 = 02 @ 4834.00 49.98 74.00 -24.02 \Y, Peak Pass Harmonic
48 802.11ax HE20 | 06 - - - - - - - Band Edge
802.11ax HE20 | 06 @ 4874.00 44.28 54.00 -9.72 \% Average Pass Harmonic
802.11ax HE20 9 2484.53 50.19 54.00 -3.81 H AVERAGE Pass | Band Edge
49 802.11ax HE20 9 4904.00 47.41 74.00 -26.59 Y, PEAK Pass Harmonic
802.11ax HE20 = 10 @ 2484.84 50.31 54.00 -3.69 H AVERAGE Pass | Band Edge
>0 802.11ax HE20 = 10 @ 4914.00 45.10 74.00 -28.90 H PEAK Pass Harmonic
802.11ax HE20 | 11  2483.56 49.07 54.00 -4.93 \Y, AVERAGE Pass | Band Edge
>1 802.11ax HE20 | 11 @ 4924.00 42.84 74.00 -31.16 H PEAK Pass Harmonic
802.11ax HE20 | 12 @ 2484.75 49.20 54.00 -4.80 H AVERAGE Pass | Band Edge
52 802.11ax HE20 | 12 @ 7401.00 42.33 74.00 -31.67 H PEAK Pass Harmonic
802.11ax HE20 | 13 @ 2483.50 46.06 54.00 -7.94 H AVERAGE Pass | Band Edge
>3 802.11ax HE20 | 13 @ 7416.00 42.71 74.00 -31.29 H PEAK Pass Harmonic
54 802.11ax HE20 | 01  2383.71 45.82 54.00 -8.18 H AVERAGE Pass | Band Edge
802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 = 01 @ 2363.30 45.95 54.00 -8.05 \Y, AVERAGE Pass | Band Edge
> 802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 = 01 @ 2388.39 47.72 54.00 -6.28 \Y, AVERAGE Pass | Band Edge
> 802.11ax HE20 | 01 - - - - - - - Harmonic
57 802.11ax HE20 = 06 @ 2493.70 46.66 54.00 -7.34 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 | 06 - - - - - - - Harmonic
802.11ax HE20 = 06 @ 2493.45 47.03 54.00 -6.97 H AVERAGE Pass | Band Edge
>8 802.11ax HE20 | 06 - - - - - - - Harmonic
802.11ax HE20 = 06 @ 2492.50 47.15 54.00 -6.85 H AVERAGE Pass | Band Edge
>9 802.11ax HE20 | 06 - - - - - - - Harmonic
802.11ax HE20 &= 11 @ 2493.62 46.76 54.00 -7.24 \Y, AVERAGE Pass | Band Edge
60 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 | 11 @ 2493.84 47.17 54.00 -6.83 H AVERAGE Pass | Band Edge
61 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 | 11 @ 2490.01 47.81 54.00 -6.19 \% AVERAGE Pass | Band Edge
62 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 | 12 @ 2492.60 46.90 54.00 -7.10 H AVERAGE Pass | Band Edge
63 802.11ax HE20 12 - - - - - - - Harmonic
802.11ax HE20 | 12 @ 2498.70 47.01 54.00 -6.99 H AVERAGE Pass | Band Edge
o4 802.11ax HE20 12 - - - - - - - Harmonic
65 802.11ax HE20 | 12  2485.45 48.10 54.00 -5.90 H AVERAGE Pass | Band Edge
802.11ax HE20 12 - - - - - - - Harmonic
66 802.11ax HE20 13 | 2497.95 46.69 54.00 -7.31 H AVERAGE Pass Band Edge
802.11ax HE20 13 - - - - - - - Harmonic
67 802.11ax HE20 &= 13 @ 2483.65 49.40 54.00 -4.60 H AVERAGE Pass | Band Edge
802.11ax HE20 13 - - - - - - - Harmonic
68 802.11ax HE20 &= 13 @ 2483.55 50.65 54.00 -3.35 H AVERAGE Pass | Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Mode Modulation Ch. ‘ (I,:\;qu) ‘ (dE?(/e/Im) ‘ (dléllln;';/tm) M(%rg)m ‘ Pol. Z?/Zk Result Remark

802.11ax HE20 | 13 - - - - - - - Harmonic

69 802.11b 01 | 2386.96 45.64 54.00 -8.36 H AVERAGE Pass | Band Edge

802.11b 01 | 4824.00 40.85 74.00 -33.15 H PEAK Pass Harmonic

-0 802.11b 06 - - - - - - - Band Edge

802.11b 06 | 7311.00 45.89 74.00 -28.11 H PEAK Pass Harmonic

802.11b 11  2483.50 46.91 54.00 -7.09 H AVERAGE Pass | Band Edge

" 802.11b 11  7386.00 46.41 74.00 -27.59 H PEAK Pass Harmonic

802.11b 12 | 2483.50 49.29 54.00 -4.71 H AVERAGE Pass | Band Edge

72 802.11b 12 | 7401.00 43.13 74.00 -30.87 H PEAK Pass Harmonic

802.11b 13 | 2483.90 47.25 54.00 -6.75 Y, AVERAGE Pass | Band Edge

& 802.11b 13 | 7416.00 42.92 74.00 -31.08 H PEAK Pass Harmonic

24 802.11g 01 | 2389.82 70.12 74.00 -3.88 H PEAK Pass | Band Edge

802.11g 01 | 4824.00 40.16 74.00 -33.84 H PEAK Pass Harmonic

-5 802.11g 02 | 2389.95 50.14 54.00 -3.86 H AVERAGE Pass | Band Edge

802.11g 02 | 7251.00 43.29 74.00 -30.71 \Y, PEAK Pass Harmonic

76 802.11g 03 | 2389.82 50.02 54.00 -3.98 H AVERAGE Pass | Band Edge

802.11g 03 | 7266.00 43.26 74.00 -30.74 \Y, PEAK Pass Harmonic

-7 802.11g 04 | 2389.69 48.92 54.00 -5.08 H AVERAGE Pass | Band Edge

802.11g 04 | 7281.00 43.08 74.00 -30.92 H PEAK Pass Harmonic

78 802.11g 06 - - - - - - - Band Edge

802.11g 06 | 7311.00 49.52 74.00 -24.48 H Peak Pass Harmonic

79 802.11g 9 2483.62 50.31 54.00 -3.69 \Y, AVERAGE Pass | Band Edge

802.11g 9 7356.00 43.34 74.00 -30.66 \Y, PEAK Pass Harmonic

802.11g 10 | 2483.77 50.99 54.00 -3.01 H AVERAGE Pass | Band Edge

80 802.11g 10 | 7371.00 43.39 74.00 -30.61 H PEAK Pass Harmonic

81 802.11g 11 | 2483.50 46.28 54.00 -7.72 H AVERAGE Pass | Band Edge

802.11g 11 | 7386.00 42.86 74.00 -31.14 \Y, PEAK Pass Harmonic

82 802.11g 12 | 2483.50 45.90 54.00 -8.10 H AVERAGE Pass | Band Edge

802.11g 12 | 7401.00 43.54 74.00 -30.46 H PEAK Pass Harmonic

83 802.11g 13 | 2484.15 47.97 54.00 -6.03 H AVERAGE Pass | Band Edge

802.11g 13 | 7416.00 43.08 74.00 -30.92 H PEAK Pass Harmonic

802.11n HT20 01 | 2382.54 45.42 54.00 -8.58 H AVERAGE Pass | Band Edge

84 802.11n HT20 01 | 4824.00 40.22 74.00 -33.78 \Y, PEAK Pass Harmonic

g5 802.11n HT20 02 | 2389.17 50.15 54.00 -3.85 H AVERAGE Pass | Band Edge

802.11n HT20 02 | 7251.00 44.25 74.00 -29.75 H PEAK Pass Harmonic

86 802.11n HT20 03 | 2389.95 50.84 54.00 -3.16 H AVERAGE Pass | Band Edge

802.11n HT20 03 | 7266.00 43.10 74.00 -30.90 H PEAK Pass Harmonic

87 802.11n HT20 04 | 2389.95 49.25 54.00 -4.75 H AVERAGE Pass Band Edge

802.11n HT20 04 | 7281.00 42.34 74.00 -31.66 H PEAK Pass Harmonic

802.11n HT20 06 - - - - - - - Band Edge

88 802.11n HT20 06 | 7311.00 44.39 74.00 -29.61 H PEAK Pass Harmonic

802.11n HT20 9 2483.56 50.95 54.00 -3.05 \Y, AVERAGE Pass | Band Edge

89 802.11n HT20 9 7356.00 42.71 74.00 -31.29 \Y, PEAK Pass Harmonic

90 802.11n HT20 10 | 2484.80 50.98 54.00 -3.02 \Y, AVERAGE Pass | Band Edge

802.11n HT20 10 | 7371.00 43.46 74.00 -30.54 \Y, PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR330811-01B

Mode Modulation Ch. ‘ ('lz\;aqz) ‘ (dlé?X/e/Im) ‘ (dléllln;';/tm) M(zrg)ln ‘ Pol. Z?/Zk Result Remark
o1 802.11n HT20 11  2484.28 47.90 54.00 -6.10 \Y, AVERAGE Pass | Band Edge
802.11n HT20 11 | 7386.00 43.25 74.00 -30.75 H PEAK Pass Harmonic
92 802.11n HT20 12 | 2483.55 68.61 74.00 -5.39 H PEAK Pass | Band Edge
802.11n HT20 12 | 7401.00 43.36 74.00 -30.64 \% PEAK Pass Harmonic
63 802.11n HT20 13 | 2483.50 47.41 54.00 -6.59 \Y, AVERAGE Pass | Band Edge
802.11n HT20 13 | 7416.00 42.54 74.00 -31.46 H PEAK Pass Harmonic
802.11ax HE20 = 01 @ 2377.60 46.12 54.00 -7.88 H AVERAGE Pass | Band Edge
94 802.11ax HE20 = 01 @ 4824.00 40.20 74.00 -33.80 Y, PEAK Pass Harmonic
802.11ax HE20 = 02 @ 2389.82 50.35 54.00 -3.65 Y, AVERAGE Pass | Band Edge
9 802.11ax HE20 = 02 @ 7251.00 42.74 74.00 -31.26 Y, PEAK Pass Harmonic
66 802.11ax HE20 = 03 @ 2389.56 50.66 54.00 -3.34 H AVERAGE Pass | Band Edge
802.11ax HE20 | 03 @ 7266.00 43.25 74.00 -30.75 H PEAK Pass Harmonic
o7 802.11ax HE20 | 04  2389.95 50.56 54.00 -3.44 H AVERAGE Pass | Band Edge
802.11ax HE20 | 04 @ 7281.00 42.59 74.00 -31.41 \% PEAK Pass Harmonic
o8 802.11ax HE20 | 06 - - - - - - - Band Edge
802.11ax HE20 | 06 @ 7311.00 44.58 74.00 -29.42 H PEAK Pass Harmonic
99 802.11ax HE20 = 08 @ 2483.50 50.90 54.00 -3.10 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 | 08 @ 7341.00 42.94 74.00 -31.06 H PEAK Pass Harmonic
100 802.11ax HE20 9 2483.50 49.97 54.00 -4.03 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 9 7356.00 43.06 74.00 -30.94 \% PEAK Pass Harmonic
101 802.11ax HE20 = 10 @ 2483.74 49.45 54.00 -4.55 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 = 10 @ 7371.00 43.60 74.00 -30.40 \Y, PEAK Pass Harmonic
102 802.11ax HE20 = 11 @ 2484.22 50.03 54.00 -3.97 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 = 11 = 7386.00 43.47 74.00 -30.53 H PEAK Pass Harmonic
103 802.11ax HE20 &= 12 @ 2483.75 48.45 54.00 -5.55 H AVERAGE Pass | Band Edge
802.11ax HE20 = 12 = 7401.00 42.95 74.00 -31.05 \Y, PEAK Pass Harmonic
104 802.11ax HE20 &= 13 @ 2483.50 46.53 54.00 -7.47 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 &= 13 @ 7416.00 42.19 74.00 -31.81 H PEAK Pass Harmonic
105 802.11ax HE20 = 01 @ 2388.39 45.79 54.00 -8.21 H AVERAGE Pass | Band Edge
802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 | 01 @ 2387.09 46.04 54.00 -7.96 \% AVERAGE Pass | Band Edge
106 802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 | 01 @ 2387.74 47.07 54.00 -6.93 \% AVERAGE Pass | Band Edge
107 802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 11 2499.13 46.76 54.00 -7.24 H AVERAGE Pass Band Edge
108 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2497.38 46.97 54.00 -7.03 H AVERAGE Pass Band Edge
109 802.11ax HE20 11 - - - - - - - Harmonic
110 802.11ax HE20 | 11 | 2484.04 50.95 54.00 -3.05 \Y, AVERAGE Pass | Band Edge
802.11ax HE20 11 - - - - - - - Harmonic
11 802.11ax HE20 12 | 2498.85 46.72 54.00 -7.28 H AVERAGE Pass Band Edge
802.11ax HE20 12 - - - - - - - Harmonic
112 802.11ax HE20 = 12 = 2489.40 47.03 54.00 -6.97 H AVERAGE Pass | Band Edge
802.11ax HE20 12 - - - - - - - Harmonic
113 802.11ax HE20 = 12 = 2483.55 49.74 54.00 -4.26 H AVERAGE Pass | Band Edge
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FCC RF Test Report

Report No. : FR330811-01B

Mode Modulation Ch. ‘ ('lz\;aqz) ‘ (dlé?X/e/Im) ‘ (dléllln;';/tm) M(zrg)ln ‘ Pol. Z?/Zk Result Remark
802.11ax HE20 | 12 - - - - - - - Harmonic
114 802.11ax HE20 = 13 @ 2483.60 50.85 54.00 -3.15 H AVERAGE Pass | Band Edge
802.11ax HE20 | 13 - - - - - - - Harmonic
15 802.11ax HE20 &= 13 @ 2483.55 50.74 54.00 -3.26 H AVERAGE Pass | Band Edge
802.11ax HE20 | 13 - - - - - - - Harmonic
802.11ax HE20 | 13 @ 2483.50 50.74 54.00 -3.26 H AVERAGE Pass | Band Edge
116 802.11ax HE20 13 - - - - - - - Harmonic
117 802.11n HT20 02 | 2389.69 48.10 54.00 -5.90 H AVERAGE Pass | Band Edge
802.11n HT20 02 - - - - - - - Harmonic
118 802.11n HT20 02 | 2389.95 48.39 54.00 -5.61 \% AVERAGE Pass | Band Edge
802.11n HT20 02 - - - - - - - Harmonic
119 802.11g 10 | 2483.50 48.60 54.00 -5.40 H AVERAGE Pass | Band Edge
802.11g 10 - - - - - - - Harmonic
120 802.11g 10 | 2483.56 48.98 54.00 -5.02 \Y, AVERAGE Pass | Band Edge
802.11g 10 - - - - - - - Harmonic
80 802.11g 10 75.59 32.87 40.00 -7.13 \% PEAK Pass LF
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25
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FROPIRTIEC i FROPARTIEC
[ 1 \N Al
" " L i okl (SRR (LR
48 48
Peak
15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 138774 57.64 74.00 -16.36 41.34 3.3 8.87 30.95 6.60 117 346 PEA 1 2412.00 103,65 ------ - B7.26 3240 8.92 30.93 6.00 117 346 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PARRASC (AVG) FCCPART 15C (AVG)
us (W v 4”\’/,\,/_// R
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 B2 4.21 %4.00 -6.79 30.92 2.7 8.87 30.95 6.60 117 34 AVERAGE 1 8100 99.13 ---en -oee- B2.74 3240 8.92 30.93 6.00 117 346 AVERAGE
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25
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
thd FROPIRTIEC i FROPARTIEC
[ i \[\\A Al
" , bty Wit e o]
- 48
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2385.66 57.91 74.00 -16.09 41.63 32.77 8.6 30.95 6.00 108 248 PEAK 1 2412.00 105,80 ------ ------ 89.41 3240 .92 30.93 6.00 100 248 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
Ao FCC PARTAC (AVG) FCCPART 15C (AVG)
a8 AL ' 48.8\’/m//_/_/__,l e
Av
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1387.69 43.58 %4.00 -5.42 3.9 3.7 8.87 30.95 6.60 100 249 AVERAGE 1 2412.00 101,35 ------ - B4.96 3240 8.92 30.93 6.00 100 240 AVERAGE
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Pol. Horizontal Vertical
. Leve i) Lol
1225 1225
s 1t
875! 875
FCCPART 150 FCC PART15C
700 I 00
FiC PMT‘HC (AVE)] FCCPART 15C (AVG)
51. b ik 52.
Peak N o ‘ n
o iy 50
Avg
. 1!
3000 6000, 000, 1200, 15000, 18000 3000 5000, 9000, 12000, 15000, 18000
Frequency (MHz) Fraquency (MHz)
Uit o Resd At Cablefrep Am dos Thos Linit Read At Cable Preamp Aux MPos  TPos
Freg Level - Line fergin Level Fartor - Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBul/mdBuV/m 4B dBY dB/m B B B m deg T o Ewn & oW @n & & & o _deg I
; ﬁ;:'z :;'Zg ;m 'Zi"; ;g'gé 3'12 ﬁ'ﬁ :::i g'g :g: :gi :l[r?:ME U000 S5 B3 TLS W10 L4 6.3 880 B 235 PEN
. ) - : - } ’ : 1 4324.00 50.63 54.80 -3.37 69.48 3410 12.48 65.43 0.0 331 235 AVERAGE
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Pol. Horizontal Vertical
1 49Levﬂl(illm‘ﬂm] " Level (4BuV/m)
1225 1225
1050 105
18 L
TG PART 15C FCC PART 15C
0 100
o FCCPART 15 (AVG) i LA WA
| | 3 L A L
Peak 2 — - i
i o L
5 %
Av
9 1
175
3000 6000. 9000, 12000. 15000. 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ——— Mz dwu/m dv/m 8 dB dB/m A8 dB A8 o deg
Mz duv/m dBuv/m 3 dB dB/m A8 dB oAb m deg 1 487400 SL23 7480 -22.72 70.33 M4.10 1.9 65.44 000 39 132 Peak
1 437408 43.73 74.88 -15.27 67.78 3418 1.19 65.4 .00 --- Peak 1437400 4955 G400 4.4 68.60 3418 1229 6544 000 319 232 Average
1 73ILee 4308 74.00 -30.92 S7.80 35.80 1473 65.5 0.00 - Peak 3 OTLER 43,10 7400 -30.88 7.8 3580 1473 65.25 0.8 - --- Peak
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27
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
thd FECPARTIAC i FROPIRTIEC
sl mﬂ‘/ M i
48 48
Peak
15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.84 58.36 74.00 -15.64 41.96 32.40 8.3 30.88 6.60 341 328 PEAK 1 2462.00 106,22 ------ ------ B89.82 3240 8.89 30.89 6.00 341 326 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
e A Y ‘ 4a.av/\w/«/_/_/] L
Av
g 15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2486.80 43.64 54.00 -5.36 32.24 32.40 8.58 30.88 6.60 341 328 AVERAGE 1 2462.00 101,57 ------ - 85,17 3240 .89 30.89 6.00 341 320 AVERAGE
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27
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
thd FECPARTIAC i FROPARTIEC
[ /N\M/ i Al
ool s ]
448 448 MM
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.28 53.02 74.00 -15.98 41.62 32.40 8.5 30.88 6.00 108 228 PEAK 1 2462.00 105,97 ------ - B89.57 32.40 8.89 30.89 6.00 100 226 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
i - v | 4EIB¢/\/W\/”/—J \_H
Av
g 15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.64 43.44 54,00 -5.56 32.04 32.40 8.58 30.88 6.60 108 228 AVERAGE 1 2462.00 10128 ------ - B4.88 3240 .89 30.89 6.00 100 220 AVERAGE
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Pol. Horizontal Vertical
1 49Lwel(dl}u‘ﬂm] " Level (4BuV/m)
1225 1225
1080 105,
18 075
FCC PART 15C FCC PART 15C
100 100
FCC PART 14C (AVG) FCC PART 15 (AVG)
525 -~ 52 -
L ! K | g
Peak e » A N o N.Lw " "
Filliacs : et
Av
9 175 1
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tidafn e &8 B Bm B B B o iy Mirdandn 8 Gu B B B 6 o dg
1492400 52,77 74.00 -11.23 TLB9 3410 112 6504 Q.00 366 25 PEAK 1492400 33.00 74,00 -21.00 72,12 34.10 1222 65.44 0.0 301 251 PEAC
1 492400 3078 5480 -3.20 69.90 3400 112 65.44 0.0 366 25 AVERAGE 1492400 30.97 5480 -3.03 70.09 3410 1012 6544 0.00 301 251 AVERAGE
3 736.08 4478 7480 -19.20 59.49 35.80 1478 65.29 0.00 --- PEAK 3738600 44.14 7400 -19.86 56.85 35.80 14.78 65.29 0.9 ---  --- PEAC
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Pol. Horizontal Fundamental
EETE) el dBuvm)
1134 8 ’
e gt
915 93
k1
i RCPART f PRI
850 / \ 1 8
o vwmwh o ol -»«Mw( ]
188 JLT —— b ‘
Peak
125 3!
163 163
450 2460, un, 240, 0, 00 hm . o, . W
Frequency (MHz) Frequency (MHz)
lel'it ) Read At Cedle Praamp  Aw dRos s Linit Read  Ant Cable Preamp  Aux  APos TPos
Freg Level  Line Mgl Level Factor - Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
1 1483"51; dz;v:'; d;:“é: 13 gz 435‘;\3’ 3254'; g g: 3 g: . gg 1; 2?’ PEAK a M M _dE m T/II _dB _dB _dB _I:ll _deg
' ' o ' ' ' ' : 1 67,00 104,99 ------ - B8.59 3216 9.08 3870 6.00 100 247 PEAC
1 Level (dBuVim) i Level (dBuVim)
114 m
1
975 / a5
ik I
6‘ 65
\ 4 FCC PARTI15C AYG) FCC PART 5C (AVG)
g \ j i
A —
v
9 3! 3!
163 163
450 2460, U, 2480 100 2500 1000 1400, 1800, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Awx APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wk Bin B Bl B B B B a iy Modpdn & ol Eh 8 & 8 a i
1 248350 49.34 34.00 -4.66 32.81 3203 9.05 30.65 G6.00 108 247 AVERAGE 1 2467.00 100,50 -----v -=e--- 84,09 3216 9.80 30.69 6.00 100 247 AVERAGE
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28

Mode Band Edge

2400-2483.5_802.11b_CH12_2467MHz

ANT
Pol. Vertical Fundamenta
11nLe\re\ (dBuVm) 1,"Leve\ (dBuVim)
134 1138 i
i7h 075
i FCC PART 15C fy FCC PART 15C
GS‘UN 1 SSIUW
Wity o it
44 44
Peak
5 5
16.3 16.3
450 2450, U1, 2480, 2430, %00 1000 1400, 1800, . 2500, 3000
Frequency (MHz) Frequency (MHz)
Linit fead Ant (able Preap Auwx APos TPos limit ‘ Read At Cable Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Vol dn & G i & B & @ dg Mo B B gl @h B B B o d
1248360 5.9 7400 -15.84 4243 3013 9.05 G5 600 39 309 PEAK 1 467,00 106,55 --evee =oeeee 90.15 308 9.00 070 6.0 359 309 PEAC
11"Le\ie\ (dBuV/m) 11“Le\ie\ (dBuVIm)
1138 138
1
i75 75
B3 8.
5.0 85
FCC PART 15C (AVG) FCC PART1AC {AVG)
g v 4MMMmemmw__ﬁmﬂﬂﬁ“”“”ﬂ““J
AVg 5 15
16.3 163
50 M. . PLR 190, 2500 1000 1400, 1800, 00, 300, 1000
Frequency (MHz) Frequency (MHz)
Limit ) Raf it Ceble Preamy  Aue Abos Thos Linit Read  Ant Cable Preamp  Awe APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuv/m  dB BV dB/m  dB B dB o deg
T 48350 49.68 54.80 -4.32 3315 313 9.05 30.65 680 339 309 AVERAGE

Mz db/mdBuv/n 0B dBw dB/m  dF B B m deg
1 467,00 100,05 ----en -een B.65 3010 %.00 .70 6.8 39 309 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1 49Lwel(dl}u‘ﬂm] " Level (4BuV/m)
1225 1225
1080 105,
18 075
FCC PART 15C FCC PART 15C
100 100
FCC PART 14C (AVG) ‘ FCC PART 15 (AVG)
525 52
3 e ™ e
Peak . gl b " N
jmm Il 351]%!!’
Av
9 175 fr
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tidafn e &8 B Bm B B B o iy Mirdandn 8 Gu B B B 6 o dg
14093400 5136 74.00 -12.64 T0.46 3410 1224 6504 Q.00 363 27 PEAK 1 493400 30.60 74.00 -13.40 69.70 3410 1224 65.44 Q.00 3 233 PEAC
1493400 49.28 5480 -4.70 65.38 3410 1014 65.44 0.0 363 27 AVERAGE 1493400 48.36 5400 -0.64 6746 3410 1214 6544 0.0 33 233 AVERAGE
3 74108 4371 7480 -30.29 55.42 35.80 1479 6530 0. - --- PEAK 3746100 43.00 74.00 -31.e@ 57.71 35.80 14.79 65.30 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C18 of C259
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29
Mode Band Edge
2400-2483.5_802.11b_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPARTIAC i FROPIRTIEC
[ NVW/ i Al
Wit P
44 AL WM
Peak
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.10 57.86 74.00 -16.20 41.40 32.40 8.8 30.88 6.0 332 330 PEAK 1 2470.00 108,45 ------ - B4.05 3240 .89 30.89 6.00 32 330 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
05 s 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
L s
Avg \N/_’_/_)
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.60 43.33 4.00 -5.67 31.93 32.40 8.58 30.88 6.00 332 330 AVERAGE 1 W70.00 95,85 ------ - 7945 3240 8.89 30.89 6.00 332 330 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C259
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29
Mode Band Edge
2400-2483.5_802.11b_CH13_2472MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPIRT i FROPIRTIEC
55.UWM/ \m1 Al
LS AR TR Wbt
488 488 M
Peak
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2485.20 57.22 74.00 -16.78 40.82 32.40 8.8 30.88 6.0 111 233 PEAK 1 W70.00 99.82 ------ - B3.42 .40 .89 30.89 6.00 111 233 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
i i 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
e s
Avg \’_/A“/_/_”_/_)
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.85 4738 %4.00 -6.62 30.98 32.40 8.38 30.88 6.60 111 233 AVERAGE 1 W00 95,15 ----ev -oee- 7875 3240 8.89 30.89 6.00 111 233 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C20 of C259
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49mel(ilm‘ﬂm] " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
Peak 525 — = 52! ]
€al Vo ! 1 L b .
I o
35 Py 15y
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 404400 40.63 74.88 -33.37 59.72 3418 115 65.4 .08 --- PEAK 1 404400 41.40 74.00 -32.60 60.49 3418 1215 65.44 0.0 - --- PEAC
1 7416.00 4144 74.00 -30.56 S6.11 35.80 1484 6531 0.00 === PEAK 1 7A16.00 4262 74.80 -31.38 7.9 35.80 14.84 €531 0.00 - --- PEAC
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30
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
415 915
thd PRI i FEOPARTIEC
T T
5.0 ww M\M 5.0
e - 4
Ml
Peak
15 15
163 163
il 136, 2162 paii W, 0 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.95 65.68 74.00 -B.40 49.29 32.3% 8.8 30.95 6.0 116 346 PEA 1 2412.00 103,54 ------ - B7.14 3240 8.93 30.93 6.00 116 346 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
415 95 f
813 813
5.0 5.0
FCC PART 15C (AVG) FCC PART 15C (AVG)
a8 ! I
Av
g 15 15
163 163
il 136, 2162 paii W, 0 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 1389.69 471 %4.00 -6.29 31.40 32.33 8.88 30.95 6.00 116 34 AVERAGE 1 8100 93.23 ---en - 76,84 3240 8.92 30.93 6.00 116 346 AVERAGE
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30
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd ST i FEOPARTIEC
Tt f
4 W B0
Lot o ) Tt
48 48 e
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.95 63.94 74.00 -5.06 52.63 32.3% 8.8 30.95 6.00 108 248 PEAK 1 2412.00 104,74 ------ o B6.34 3240 8.93 30.93 6.00 100 248 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
i i !
i LN
[ Al
. FCC PART.15C (AVG) FCCPART 15C (AVG)
a8 ‘ 48.8/ R —
Av
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 389.69 49.63 .00 -4.37 33.32 3.3 8.8 30.95 6.00 100 249 AVERAGE 1 8100 95.24 ----n -oe- 78,85 3240 8.92 30.93 6.00 100 240 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C259
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samran s, FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
1 L6¥el (dBuVim) 1 L6Vel (dBuVim)
1225 1225
B75 b5
FCCPART15C FCCPART15C
14 g
25 FCC PART15C (AVE) . FCC PART 15C (AVE)
Peak (K e WP
o R L
AVg 353%’4% % s
175 I
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 4524.00 4577 74.80 -28.23 6462 34.18 12.48 65.43 .00 --- Pegk 1 434,00 47.81 74.00 -26.19 66.66 4,10 1243 5.43 Q.00 - - Peak
Sporton International Inc. (Kunshan) Page Number : C24 of C259
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31
Mode Band Edge
2400-2483.5_802.11g_CHO02_Full RU _2417MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
td ROPRTIGE i FROPRTIEC
i
[ MM &l \
b Wbinarbh IR
48 48
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 388.26 67.9 74.00 -6.10 52.86 3L.97 8.76 30.89 6.0 176 34 PEA 1 2417.00 11004 ------ oo 94,03 .82 8.84 30.85 6.0 176 34 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
A FCC PART 15C (AVE FCCPART 15C (AVG)
I 4M”W#F_ﬂ_dﬁmfﬂﬁ#*””“““’_”J
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 38878 50.98 4.00 -3.10 35.84 3198 8.7/ 30.89 6.00 176 34 AVERAGE 1 417.00 10114 -----v -oee- 8.9 3283 .85 30.83 6.00 176 34 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR330811-01B

31
Mode Band Edge
2400-2483.5_802.11g_CHO02_Full RU _2417MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B FECPART ¢ s FELPARTC
1
N WWWWWMMWF Bl
uw "
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2388.13 66.22 74.080 -7.78 50.38 3L.97 8.76 30.89 6.0 379 130 PEAK 1 2417.00 109.49 ------ - 93,39 32.82 .84 30.85 6.0 39 131 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
| FCC PART 15C (AVi FCCPART 15C (AVG)
I 4MwMMF__*ﬂMMPHf“““““‘”*“J
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2389.% 50.41 54.00 -3.59 3455 3198 877 30.89 6.60 379 131 AVERAGE 1 2417.00 100.02 ------ - 83,97 32.83 8.85 30.83 6.00 379 131 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C26 of C259
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Pol. Horizontal Vertical
1 49Lwel(dl}u‘ﬂm] " Level (4BuV/m)
1225 1225
1080 105,
18 075
FCC PART 15C FCC PART 15C
100 100
1 FCC PART 14C (AVG) 1 FCC PART 15 (AVG)
525 I 5! N o
Peak i ; gt PNl
%0 - %
Av
9 175 fr
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tidafn e &8 B Bm B B B o iy Mirdandn 8 Gu B B B 6 o dg
1433400 52.4 74,00 -21.76 TLI13 3410 1.4 6543 0.0 381 314 PEAC L 433400 3465 7400 -19.35 7304 3410 1244 6543 0.0 29 245 PEAC
1433400 42,10 54.00 -11.89 6l.00 3410 12.44 65.43 0.0 3Bl 314 AVERAGE 1433400 4530 5400 -B.69 6420 3410 1244 6543 0.0 296 245 AVERAGE
375108 4400 74.00 -30.00 S55.74 35.80 14.67 65.21 0.0 -~ --- PEAK 3715108 43.34 74.00 -30.66 55.88 35.80 14.67 65.21 0.9 ---  --- PEAC
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Pol. Horizontal Vertical
1 49Lwel(dl}u‘ﬂm] " Level (4BuV/m)
1225 1225
1080 105,
18 075
FCC PART 15C FCC PART 15C
100 100
1 FCC PART 14C (AVG) 1 ; FCC PART 15 (AVG)
525 T 52 -
Peak : W il i . bt
il K ™ " W h
s il -
Av
9 175 fr
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tidafn e &8 B Bm B B B o iy Mirdandn 8 Gu B B B 6 o dg
1 457400 53.54 7400 -20.46 72.59 3410 12.29 65.4 0.00 140 201 Pesk 1 457400 56,00 74.00 -18.00 75.05 3410 12.29 65.44 0.08 342 236 Pesk
1437400 43,35 54.00 -10.63 62.40 3410 1219 0.4 000 140 201 Average 147400 46.03 5400 -7.97 65.88 3410 1229 6544 000 34D 236 Average
3 OTILER 4780 7400 -26.98 L4 3580 1473 65.25 0.8 - --- Pesk 3OTLER S0.00 AP0 D399 643 3500 1473 65.25 B8R - --- Peak
Sporton International Inc. (Kunshan) Page Number : C28 of C259
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33
Mode Band Edge
2400-2483.5_802.11g_CH9_Full RU _2452MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
Bmwwmwmwwwﬁm, FECPART ¢ s FELPARTC
A ‘
i WMWWMWWWW‘W’%WM N [Ra—
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248507 63.9 74.00 -5.19 5235 3213 9.6 30.64 6.0 352 93PEM 1 245000 109,46 ------ - 93,15 32,88 8.9 3073 6.0 3 93 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
) FCCPART 15C (AVG) FCCPART 15C (AVG)
I ‘ 4MM#;MMMMW__MMMWMMMMﬂ”_wm]\__MMWWWH
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 48415 49.72 %4.00 -4.28 33.08 32.13 9.5 30.64 6.0 352 93 AVERAGE 1 45100 99.18 -----v -oee- 82,79 3288 8.96 30.73 6.00 332 93 AVERAGE
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33
Mode Band Edge
2400-2483.5_802.11g_CH9_Full RU _2452MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
td FCPIRTIAC i FROPRTIEC
[ 1 &l
MWMWW&%MWWMW
48 A Bttt
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2483.89 61.20 74.00 -12.00 44.67 32.13 9.5 30.65 6.0 143 4 PEA 1 245000 104,25 ------ oo B7.94 3288 8.9 3073 6.00 143 B4 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
\'N FCCPART 15C (AVG) FCCPART 15C (AVG)
) ! 48.8/—‘_‘_//,*___fj SR
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2483.89 46.65 94.00 -7.35 30.02 32,13 9.05 30.65 6.00 143 64 AVERAGE 1 45000 9418 -----v oo 7781 .88 895 3074 6.00 143 64 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C259
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49Lwﬂl[dl}u‘ﬂm] " Level (dBuVim)
1225 1225
1050, 105
875 a4
FCCPART 15C FCCPARTA5C
104 1l
0 1 FCC PART 15C (AVE) FCCPART 150 VG
Peak PR Ay W - T
B/ % —p ;.‘”W 5
Av
9 175
I
3000 000, 9000. 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000 15000, 18000
Fraquency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux MPos TPos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB By dB/m B dB A8 m deg -
1 490400 51.65 74.80 -22.35 70.79 3418 1.20 5.4 Q.00 105 209 PEAK Mz dBuv/mdBuv/m  dB dBw dB/m B A8 B deg
1 4%p4.00 4112 54.80 -12.88 60.20 3418 12.20 5.4 .88 189 289 AVERAGE 1 4904.08 45.92 74.80 -25.88 65.86 34.18 12.28 65.44 Q.08 - --- PEAC
3 736.00 4513 74.00 -28.87 9.84 35.80 1476 65.27 0.00 === PEAK 1 736,00 4244 74.80 -31.56 5715 35.80 1476 €5.27 0.0 -- - PEAC
Sporton International Inc. (Kunshan) Page Number : C31 of C259
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saranas. FCC RF Test Report

Report No. : FR330811-01B

34
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
td FCPIRTIAC i FOPRTIE
20 MWM‘“’W%WWWMW " bttty
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248438 65.20 74.00 -B.60 48.66 32.13 9.5 30.64 6.0 108 96 PEAK 1 2457.00 118,33 ------ oo 94.00 3288 8.97 3072 o6.00 100 96 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
, FCCPART 15C (AVG) FCCPART 15C (AVG)
I 4M”ww_”qwmwwﬂﬁf""“_”_”rj
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248358 50.16 54.00 -3.99 33.57 3213 9.5 30.65 6.00 108 96 AVERAGE 1 2457.00 101,27 ------ oo B4.94 3288 8.97 30.72 6.00 100 96 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C32 of C259
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saranas. FCC RF Test Report

Report No. : FR330811-01B

34
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 §
95 95
td FCPIRTIAC i FOPRTIE
880 MMWNMMMM " Wbyt
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248434 6225 74.00 1175 4571 32,13 9.5 30.64 6.0 3 137 PEAK 1 457,00 188,77 ------ o 92.44 .88 8.97 3092 6.0 7B 137 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
I ' w{MHﬂq__wﬂ”wffw*””“““__ﬁ”PJ
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248355 43.91 4.0 -5.89 3238 32.13 9.5 30.65 6.80 370 137 AVERAGE 1 457,00 99.69 ------ - 83,35 .89 8.97 3072 6.00 370 137 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C259
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49Lwﬂl(ill!u‘ﬂrn] " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
, FCC PART 15C (AVE) , FCC PART 15C (AVE)
525 = 52! i
Peak ) 1 TR ! narateeth iy
ke e
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 4914.00 49.3] 7400 -4.68 63.45 3400 1221 65.4 000 - - Pesk 1 4914.00 49.33 7480 -4.77 6536 3400 1221 65.44 0.0 - - Peak
177100 4400 7400 -29.98 5573 35.80 1477 65.28 0.00 - Peak 17100 43.36 7400 -30.64 SB.7 3580 1477 6528 008 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091

Page Number : C34 of C259




s ss. FCC RF Test Report Report No. : FR330811-01B
35
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
415 915
thd FECPARTIAC i FRCPHRTIEC
650 W M 650
bttt et et
448 448
Peak
15 15
163 163
0 5, M, M6, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2484.16 59.86 74.00 -14.14 43.46 32.40 8.38 30.88 6.00 240 328 PEAK 1 2462.00 105.04 ------ - B6.64 3240 .99 30.9 o6.00 240 326 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
i i f
813 813
5.0 850
FCC PART 15C (AVG) FCC PART 15C (AVG)
wy 1 4
Av
g 15 15
163 163
0 5, e, B, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.56 45.56 54.00 -B.44 20.16 32.40 8.38 30.88 6.00 240 328 AVERAGE 1 46,08 95,19 -----v -ooe- 7879 3240 8.89 30.89 6.00 240 320 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B
35
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
415 915
thd FECPARTIAC i FRCPHRTIEC
il M ; B0
tlbmi ity
448 448
Peak
15 15
163 163
0 5, M, B, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.60 56.75 74.00 -17.25 40.35 32.40 8.3 30.88 6.0 112 292 PEAK 1 2660.00 10474 ------ oo B6.34 3240 8.9¢ 30.9% o6.00 112 252 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
i i {
813 813
5.0 850
FCC PART 15C (AVG) FCC PART 15C (AVG)
w— 1 i
Av
g 15 15
163 163
0 5, M, B, 88, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.60 44.88 54.00 -9.12 28.48 32.40 8.38 30.88 6.60 112 252 AVERAGE 1 460,00 95.25 ------ - 78,85 3240 8.89 30.89 6.00 112 252 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C259

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




samran s, FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical

: 49Lwel(dl!u‘ﬂm) " Level (dBuVim)

1225 1225

1050 105,

875 875

FCCPART15C FCCPART15C

109 14

s FCC PART 15C (AVE) . FCC PART 15C (AVE)
Peak l 1 s el i e

RSP N ISR RSIE L

g it
Avg

115 I

3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 402408 43.83 74.88 -30.17 62.95 3410 1.12 65.4 .00 --- Peak 1 494,00 44.40 7400 -29.58 3.5 3410 1220 65.44 0.0 - - Peak
1 7306.00 4276 74.00 -31.24 57.47 35.80 1478 65.29 0.00 - Peak 1730600 4194 7400 -32.06 SA.65 35.00 1478 6529 0.08 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091

Page Number : C37 of C259




s ss. FCC RF Test Report Report No. : FR330811-01B
36
Mode Band Edge
2400-2483.5_802.11g_CH12_2467MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPARTIAC i FEOPARTIEC
1
hesntmplitabi-snigsird
48 48
Peak
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.55 66.08 74.00 -7.92 49.68 32.40 8.3 30.88 6.60 34 325 PEAK 1 2467.00 102,61 ------ - B6.21 3240 8.89 30.89 6.00 374 325 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
B 1 I
Av
g 15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 47.06 54.00 -6.94 30.66 32.40 8.38 30.88 6.60 374 325 AVERAGE 1 67.00 93.33 ------ - 7693 3240 8.89 30.89 6.00 374 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B
36
Mode Band Edge
2400-2483.5_802.11g_CH12_2467MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FEOPIRTIEC i FOPIRTIEC
ot MWWMW i
Reorbbutbsaebnt
48 48
Peak
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.60 63.98 74.00 -10.02 47.58 32.40 8.5 30.88 6.60 111 25 PEAK 1 2467.00 10203 ------ - B5.63 32.40 8.89 30.89 6.00 111 250 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 §
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
T - 1 i
Av
g 15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 24835 4571 %4.00 -8.29 29.31 32.40 8.88 30.88 6.60 111 250 AVERAGE 1 2467.00 92.87 ------ - T6.47 3240 8.89 30.89 6.00 111 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C259
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical

: 49mel(ilm‘ﬂm] " Level (dBuVim)

1225 1225

1050 105,

875 875

FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
Peak 525 o 52!
€a __— PP bt 1 i TR L,

e T - - sy W
Avg

115 I

3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 4934.00 40.53 74.86 -33.47 59.63 34.18 12.24 65.4 0.08 --- PEAK 1 493400 41.00 74.80 -33.00 6019 34.18 12.24 5.4 Q.08 - --- PEAC
1 T40L00 4230 7400 -31.70 57.61 35.80 1479 6530 0.00 === PEAK 1 7A0L00 4236 74.80 -31.64 5707 35.80 1479 €530 0.0 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C40 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B
37
Mode Band Edge
2400-2483.5_802.11g_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPIRT i FRCPIRTIEC
[ MM/ 1 Al
R PR wnhinepida A ]
488 488 M
Peak
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.80 58.97 74.00 -15.03 4.57 32.40 8.3 30.88 6.00 237 328 PEAK 1 2470.00 108.16 ------ - B3.76 3240 8.89 30.89 6.00 232 320 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
! | s
Avg V_/_’_\N/_’-/_"_/_J | RS
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248410 47.63 %4.00 -6.37 31.23 32.40 8.38 30.88 6.00 232 328 AVERAGE 1 47000 98.99 ------ - 7459 3240 8.89 30.89 6.00 232 320 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C41 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B
37
Mode Band Edge
2400-2483.5_802.11g_CH13_2472MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
415 915
thd FECPARTIEC i FROPIRTIEC
5.0 w i 5.0
4 1 M st
Peak
125 15
163 163
250 2, un. 2440, 90, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248425 57.41 74.00 -16.59 41.01 32.40 8.5 30.88 6.60 116 251 PEAK 1 2470.00 108,51 ------ - 811 3240 .89 30.89 6.00 116 251 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
415 915 i
813 813
5.0 850
FCC PART 15C (AVG) FCC PART 15C (AVG)
L —— i I
Avg m’J,_,o—"—’”_) ]
125 15
163 163
250 2. un. 2440, 90, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248420 46,84 54.00 -7.16 30.44 32.40 8.58 30.88 6.60 116 251 AVERAGE 1 W00 98.73 ------ - 7433 .40 8.89 30.89 6.00 116 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C42 of C259
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49mel(ilm‘ﬂm) " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
Peak 525 52!
eal 1 i gl R iy
IR PP TP OB RIS
15V mw
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 4544.00 40.50 74.86 -33.50 59.59 34.18 1225 65.4 @.08 --- PEAK 1 454400 40.11 74.80 -33.89 59.20 34.18 1.5 5.4 .08 - --- PEAC
1 7416.00 4211 74.00 -31.89 5678 35.80 1484 6531 0.00 === PEAK 1 7A16.00 4152 74.80 -32.48 %619 35.80 14.84 €531 0.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C43 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B
38
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_Full RU _2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd PRI i FOPIRTIEC
[ Al
| NJ LNAM
A s A s bl e
™ 4E.BM
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2375.60 55.99 74.00 -18.01 39.78 32.35 8.1 30.95 6.0 108 333 PEAK 1 2412.00 10139 ------ - B.00 3240 .92 30.93 6.00 100 333 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 1 48
AV \/_/-——\_,ﬁ/"”’_"/
g 15 325
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.69 44.49 54.00 -9.60 26.89 32.3% 8.88 30.95 6.60 109 333 AVERAGE 1 81200 92.22 ------ - 75,83 3240 8.92 30.93 6.00 100 333 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C44 of C259
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s ss. FCC RF Test Report Report No. : FR330811-01B

38

Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_Full RU _2412MHz

ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
138 138
1
il 75
B PTG s FECPARTIC

650 i M M 65,0
Lot S it B

488 488 M
Peak
15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.43 56.69 74.00 -17.31 40.38 32.3% 8.8 30.95 6.0 105 240 PEAK 1 2412.00 105.09 ------ - 86,70 32.40 8.92 30.93 6.00 105 240 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s !
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 1 48
AV V——/AA/‘/_/_’)
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.30 45.36 54.00 -8.79 28.99 32.3% 8.88 30.95 6.60 105 240 AVERAGE 1 2412.00 9%.03 ------ - 79,64 3240 8.92 30.93 6.00 105 240 AVERAGE
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Pol. Horizontal Vertical
1 L6¥el (dBuVim) 1 L6Vel (dBuVim)
1225 1225
B75 b5
FCCPART15C FCCPART15C
14 g
; FCC PART15C (AVE) FCC PART 15C (AVE)
Peak B sty * ‘ by
AVg 35.9'”’0“"“ r ki M”
175 I
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1452400 4499 74.00 -20.01 63.34 34.18 12.48 65.43 .00 --- Pegk 1 434,00 47.03 74.00 -26.97 65.08 4.10 1248 £5.43 0.0 - - Peak
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39

Mode Band Edge

2400-2483.5_802.11n HT20_CHO02_Full RU _2417MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 §
95 95
thd RCp i RCPRTIR
—H
B0 WWWMWWWW B0 N
\ i bl
48 48
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2388.65 63.83 74.080 -5.17 52.97 3L% 877 30.89 6.0 118 3IPEX 1 2417.00 18873 ------ - 9.6 32.83 8.6 30.82 o6.00 118 31 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
I FCCPART15C (A FCCPART 15C (AVG)
Iy 48.8/_'f~__j S —
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 238351 5896 54.00 -3.04 35,00 3L98 877 30.89 6.00 118 31 AVERAGE

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 W0 99.67 ------ -=--- B3.62 303 8.5 30.83 600 118 31 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge

2400-2483.5_802.11n HT20_CHO02_Full RU _2417MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
B . i s FELPARTC
V
[ ! &l i
u w
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 388.91 65.23 74.00 -B.77 49.37 3L% 877 30.89 6.0 3 133 PEA 1 2417.00 107,16 ------ - 9109 32.83 8.6 30.82 o6.00 I8 133 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
FCCPART15C FCCPART 15C (AVG)
" W m‘,_,——/”_'—'J [
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 2389.5 43.04 3400 -5.9% 3018 3L98 877 30.89 600 37 133 AVERAGE

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 W00 9883 -----n - BLOE 3103 8.5 30.83 600 IE 133 AVERAGE
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Pol. Horizontal Vertical
1 49Leml[dl}u‘ﬂrn] " Level (4BuV/m)
1225 1225
1050 105
18 a4
FCC PART 15C FCC PART5C
100 7
s i FoC PAIlﬂII 5 A(:\\JG] o . FOC PART 15 (V5]
o At - J——
Peak 35‘9. o g o A WWW
3: v
Av
9 175
1
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000 15000, 18000
Fraquency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB By dB/m B dB A8 m deg -
1 453400 5112 74.80 -22.80 7o.61 34.10 12.44 65.43 .00 33 306 PEAK Mz dBuv/mdBuv/m  dB dBw dB/m B A8 B deg
1 453400 39.50 54.80 -14.50 36.39 3418 1.4 65.43 .80 331 386 AVERAGE 1 4334.00 5057 7480 -B3.13 6076 3410 12.44 65.43 0.0 - - Peak
375168 43,58 74.86 -30.42 56.32 30.80 14.67 521 @@ - --- PEAK 1 OTBLOD 4354 7400 -30.46 S8 3500 1467 G521 000 - --- Peak
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Pol. Horizontal Vertical
1 49Levﬂl(ill!u‘ﬂm) " Level (4BuV/m)
1225 1225
1050 105
18 L
TG PART 15C FCC PART 15C
0 100
1
FCC PARTHEC (AVG) 0 FCC PART 15 (AVG)
525 1 H Ly
Peak N P snie N—— :
o 35,0!&%!’ Y i
A 350
\",
9 1
175
3000 6000. 9000, 12000. 15000. 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ——— Mz dwu/m dv/m 8 dB dB/m A8 dB A8 o deg
Mz duv/m dBuv/m 3 dB dB/m A8 dB oAb m deg 1 487400 96.04 74.00 -17.9% 75.09 3410 12.29 65.44 0.00 366 236 Peak
1 437400 49.48 7480 -4.52 6553 3400 1209 65.4 0.0 - - Pesk 147400 4435 5400 -9.63 6340 3410 1229 6544 000 366 236 Average
1 7AL0D 4643 TA00 -20.57 GLIS 3580 1473 6R15 0.8 - --- Peak 3 OTALED 4B.08 AP0 -25.92 6L.BD 3580 1473 65.25 0.8 - --- Peak
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41
Mode Band Edge
2400-2483.5_802.11n HT20_CH9_Full RU _2452MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
td FCPIRTIAC i FOPRTIE
“ T N w
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 243446 63.65 74.00 -B.35 40.11 32,13 9.5 30.64 6.0 348 9L PEN 1 245000 11,63 ------ - 9,32 .88 8.9 3073 6.00 34 9L PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
) FCCPART 15C (AVG) FCCPART 15C (AVG)
I : 4MJﬂﬂmwwuﬂ_WWM#d_Fm_mﬂﬂHJ\wdmwwwmﬂ
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 24839 49.45 54.00 -4.5% 3291 32.13 9.5 30.64 6.00 348 91 AVERAGE 1 245000 109,50 ------ - B2 3288 8.95 3074 6.00 348 9L AVERAGE
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41
Mode Band Edge
2400-2483.5_802.11n HT20_CH9_Full RU _2452MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B . FECPART ¢ s FELPARTC
Wi
[ %1 &l
T ‘|‘M e i
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248355 6143 74.00 -12.57 44.99 32.13 9.5 30.65 6.0 108 67 PEAK 1 245000 188,17 ------ oo 91.86 3288 8.96 3073 6.00 108 67 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 !
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
I ] 4MMﬂwﬂmMMM_*##wwdmmﬁ_M“_FﬂjQFMWPWwWH
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 48430 46.94 5400 -7.06 30.40 32.13 9.05 30.64 6.00 108 67 AVERAGE 1ML 9817 ----em e B1.B6 3288 .96 30.73 6.00 108 67 AVERAGE
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Pol. Horizontal Vertical
: 49Lwel[dl}u‘ﬂrn] " Level (dBuVim)
1225 1225
1050, 105
875 a4
FCCPART 15C FCCPARTA5C
104 1l
s i FCC PART 15C (AVE) 0 FCCPART 150 VG
Peak " A e e . v » X "M— N PTTI
BT WM o
3:
Av
9 175
I
3000 000, 9000. 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000 15000, 18000
Fraquency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux MPos TPos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB By dB/m B dB A8 m deg -
1 490400 5293 74.80 -21.67 .07 3418 1.20 5.4 Q.00 108 207 PEAK Mz dBuv/mdBuv/m  dB dBw dB/m B A8 B deg
1 4%p4.00 40.9) 54.80 -13.85 60.89 3418 12.20 5.4 .00 108 207 AVERAGE 1 4%04.08 45.85 74.80 -28.15 64.99 34.18 12.28 5.4 Q.08 - --- PEAC
37356.08 43.94 74.80 -30.80 56.65 35.88 1476 65.27 Q.08 - --- PEAK 17600 43.23 7400 3077 .94 35.80 1476 65.27 0. - --- PEAC
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42
Mode Band Edge
2400-2483.5_802.11n HT20_CH10_Full RU _2457MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 §
95 95
B Al FECPART ¢ s FELPARTC
o f
i WWW%WWWMW N ——
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248434 63.93 74.080 -5.07 52.39 3213 9.5 30.64 6.00 108 93 PEA 1 2457.00 109.07 ------ - 92.74 .88 8.97 3072 6.0 100 95 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
) FCCPART 15C (AVG) FCCPART 15C (AVG)
I : 4MWWM_*__Mwwﬁﬁf“‘”“““*“rJ
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248453 49.78 %4.00 4.2 33.24 32,13 9.5 30.64 6.0 109 95 AVERAGE 1 457.00 99.80 ------ - B3.47 .88 8.97 3072 6.00 100 95 AVERAGE
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42
Mode Band Edge
2400-2483.5_802.11n HT20_CH10_Full RU _2457MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
td FCPIRTIAC i FOPRTIE
‘ 1
. WWWWWWMWMW N r———
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 243484 67.29 7400 -6.71 50.75 32.13 9.05 30.64 6.0 369 137 PEAK 1 2457.00 107,58 ------ - 91.22 .89 8.98 3071 6.0 369 137 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
I 4MMMJW____wmww»!““M’““F“’*J
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2483.60 43.62 94.00 -5.38 32.89 32.13 9.5 30.65 6.80 369 137 AVERAGE 1 457,00 9859 -----v -oooe- 8.5 .89 8.97 3072 6.00 369 137 AVERAGE
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Pol. Horizontal Vertical
: 49Lewﬂl(dﬂj‘ﬂm] " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
P k 52'5 1 2 grrom 52' 2 \ e
ea w et TN
PR » g
35‘9M"4“F‘"’ b 3, ke
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 491408 47.47 74.88 -26.53 66.60 3410 12.21 65.4 0.00 --- PEAK 1 491408 46.60 74.80 -27.38 65.75 3418 1221 65.44 8.0 - --- PEAC
17700 4376 7400 -30.24 SB.A7 3580 1477 65.28 0.00 === PEAK 1737100 4088 7480 -3112 9759 35.80 1477 €5.28 0.0 --- .- PEAK
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43
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_Full RU _2462MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
415 915
thd *WWMWM FECPARTIEC i FROPARTIEC
T
B0 MMMMW%MWW B0
448 448
g
Peak
15 15
163 163
0 5, M, B, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2484.46 69.63 74.00 -4.32 53.28 32.40 8.3 30.88 6.0 341 329 PEAK 1 2462.00 104,36 ------ - B7.97 3240 8.89 30.9 o6.00 341 329 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
i i {
813 813
5.0 850
4| FCCPART15C (AVG) FCC PART 15C (AVG)
ag” I
Av
g 15 15
163 163
0 5, e, M6, 488, 500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248374 50.95 54.00 -3.05 345 32.40 8.58 30.88 6.60 341 329 AVERAGE 1 260,00 95.05 ------ - 78,65 3240 8.89 30.89 6.00 341 329 AVERAGE
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Mode Band Edge
2400-2483.5_802.11n HT20_CH11_Full RU _2462MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPIRT i FECPIRTEE
" M N LWMN‘
48 48 WWWWW
Peak
15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 69.72 74.00 -4.28 53.32 32.40 8.3 30.88 6.0 108 232 PEAK 1 2462.00 103.29 ------ - B6.99 3240 8.89 30.9 o6.00 100 232 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 915 1
i LN
[ Al
, FCC PART 15C (AVG) FCCPART 15C (AVG)
ag I
Av
g 15 325
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.56 49.92 54.00 -4.08 33.52 32.40 8.58 30.88 6.00 109 232 AVERAGE 1 246000 9415 -----v -oooe- 7.5 .40 8.89 30.89 6.00 100 232 AVERAGE
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Pol. Horizontal Vertical

: 49mel(il&]‘ﬂm] " Level (dBuVim)

1225 1225

1050 105,

875 875

FCCPART15C FCCPART15C

109 14

s FCC PART 15C (AVE) . FCC PART 15C (AVE)
Peak ) ! . m vy ! L . e FRTIA— L

" ok W oy b

il . MM'J‘ : !
Avg

115 I

3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 452400 45.15 74.86 -28.75 64.37 3418 12.20 5.4 0.08 --- Peak 1 4924.00 46.33 74.80 -27.67 65.45 34.19 10.22 65.44 0.0 - --- Peak
1 7366.00 42.62 74.00 -31.38 57.33 35.80 1478 65.29 0.00 - Peak 1730600 4144 7400 3156 5715 35.00 1478 6529 008 - oo Pesk
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s ss. FCC RF Test Report Report No. : FR330811-01B
44
Mode Band Edge
2400-2483.5_802.11n HT20_CH12_2467MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPARTIAC i FEOPARTIEC
[ Al
488 488 M
Peak
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248435 69.80 74.00 -4.20 53.40 32.40 8.3 30.88 6.0 373 329 PEAK 1 2467.00 103.18 ------ - B6.78 3240 8.89 30.89 6.00 373 325 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 915 1
i LN
[ Al
, FCC PART 15C (AVG) FCCPART 15C (AVG)
[T I
Av
g 15 325
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2434.60 50.14 54.00 -3.86 33.74 32.40 8.88 30.88 6.60 373 325 AVERAGE 1 2467.00 9405 ------ - 77.65 3240 8.89 30.89 6.00 373 325 AVERAGE
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44
Mode Band Edge
2400-2483.5_802.11n HT20_CH12_2467MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPARTIAC i FOPIRTIEC
[ W Al
gyt
48 48
Peak
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2487.80 69.21 74.80 -4.79 52.81 32.40 8.8 30.88 6.0 108 232 PEAK 1 2467.00 10187 ------ - B5.47 3240 8.89 30.89 o6.00 108 232 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
Wi : I
Av
g 15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248425 43.28 %4.00 -5.72 31.88 32.40 8.38 30.88 6.00 108 232 AVERAGE 1 2467.00 93.0 ------ - 76,60 3240 8.89 30.89 6.00 108 232 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49Lwel(ilm‘ﬂm] " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
s FCC PART 15C (AVE) . FCC PART 15C (AVE)
Peak l W bt N 1 " -
WUPE S -
30 30
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 403400 40.04 74.08 -33.9 59.14 3410 1.M4 65.4 .00 --- PEAK 1 493400 42.44 74.80 -31.56 6L.54 3418 1224 65.44 0.0 - --- PEAC
1 T40L0e 4270 74.00 -31.30 S7.41 3580 1479 6530 0.00 === PEAK 1 7A0L00 4209 74.80 -31.91 6.0 35.80 1479 €530 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C62 of C259

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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45
Mode Band Edge
2400-2483.5_802.11n HT20_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd FECPIRT i FEOPRTIEC
[ W 1 Al
408 48 M
Peak
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.80 57.44 74.00 -16.56 41.04 32.40 8.3 30.88 6.00 312 363 PEAK 1 W00 97.2 ------ - B6.80 32.40 8.89 30.89 6.00 312 303 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
. W s
Avg w/—-"/
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248350 47.01 54.00 -6.99 30.61 32.40 8.58 30.88 6.60 312 383 AVERAGE 147000 88.21 -----v - JLEL 3240 8.89 30.89 6.00 312 303 AVERAGE
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45
Mode Band Edge
2400-2483.5_802.11n HT20_CH13_2472MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
05 s 1
B m FECPART 5t B FELPART ¢
[ Al
MW«N/ \J
ol T Ty v e
488 488 WMWM
Peak
15 35
163 163
250 260, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248425 56.83 74.00 -17.17 40.43 32.40 8.8 30.88 6.60 121 236 PEAK 1 W70.00 95.83 ------ - .43 .40 8.9 30.89 6.00 121 236 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 4 ! 48
15 35
163 163
250 240, . 2480, 2440, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.50 46.08 54.00 -7.92 29.68 32.40 8.5 30.88 6.60 121 236 AVERAGE 1 470,00 8699 ------ - 7659 3240 8.89 30.89 6.00 121 236 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
: 49mel(ilm‘ﬂm) " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
s FCC PART 15C (AVE) . FCC PART 15C (AVE)
Peak l ' ) X by 1 2 " e
5 A b2
15, 35,0M’"'"
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 454400 40.93 74.80 -33.07 60.82 34.18 1235 5.4 Q.08 - --- PEAK 1 454400 40.42 74.80 -33.58 59.51 34.18 1.5 5.4 .08 - --- PEAC
1 7416.00 4202 74.80 -31.98 56.69 35.80 1484 6531 0.0 -~ --- PEAK 1 7A16.00 4299 74.80 -31.01 57.66 35.80 14.84 €531 0.00 -~ --- PEAK
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s ss. FCC RF Test Report Report No. : FR330811-01B
46
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
thd PRI i FRCPHRTIEC
[ 1 MMJ M Al
| ot g b WMW
48 4E.BW,MWW
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 368.11 56.20 74.00 -17.80 40.85 32.3 8.77 30.96 6.0 108 332 PEAK 1 2412.00 104,97 ------ - B6.58 3240 .92 30.93 6.00 100 332 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 915 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 1 48
AV \/-‘_,_—\/_’_’_’/
g 15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2389.30 4499 54.00 -9.01 28.68 32.3% 8.88 30.95 6.60 108 332 AVERAGE 1 41200 9432 ------ -oe- 7793 .40 8.92 30.93 6.00 100 332 AVERAGE
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46
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
thd PRI i FRCPHRTIEC
[ Al
1 ”MJ M
i T T AT ¥y oy ATPET TR
44 48 M
Peak
15 35
163 163
il 23 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2377.%9 56.08 74.00 -17.92 39.85 3.3 8.8 30.95 6.0 148 232 PEAK 1 2412.00 105,99 ------ - 8951 3240 8.92 30.93 6.00 146 232 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 1 48
Av M”)
g 15 35
163 163
il 23, 236 paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 38891 473 %400 -9.27 28.43 3238 8.7 30.95 6.00 148 232 AVERAGE 1 241200 9458 ------ - 7819 3240 8.92 30.93 6.00 148 232 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
1 L6¥el (dBuVim) 1 L6Vel (dBuVim)
1225 1225
LIk g
FCCPART 15C FCC PART 15C
10 100
25 FCC PART15C (AVG) . FCC PART 15C (AVG)
Peak 7 1 PR 1 i)
k o L
Avg s g
175 !
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBulfm dBuv/m  dB OBV B B OB B o deg
1 43400 45.41 7400 -18.59 G426 3410 12.48 65.43 0.8 - - Pk

Mz dBul/mdBv/m @B OB B B OB B o dyg
1 43400 46,19 7480 -27.81 65,04 3410 12.48 65.43 0.8 - - Peak

Sporton International Inc. (Kunshan)
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saranas. FCC RF Test Report

Report No. : FR330811-01B

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU _2417MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B ) L s FELPARTC
| e
B0 NMMMWMW%N B0
Iivstamrdhorivh bt K i 'y
48 48
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2389.30 63.53 74.080 -5.47 5267 3L% 877 30.89 6.0 108 20 PEA 1 2417.00 108.42 ------ - 92,37 .83 8.8 30.83 6.00 100 2L PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C FCCPART 15C (AVG)
" ! 4M#WﬁﬁﬂﬁﬂﬂﬁﬁwﬁJf_mﬁﬂ“&_ﬁrﬁf\Md,_dmﬂdm
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy

1 5389.9 49.12 S4.00 -4.88 33.26 3198 &.77 30.89 6.00

180 21 AVERAGE

1 W70 97.52 -----n -ooees Bl.47 3283 8.85 30.83 6.00 100 21 AVERAGE

Sporton International Inc. (Kunshan)
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saranas. FCC RF Test Report

Report No. : FR330811-01B
47
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO02_Full RU _2417MHz
ANT 1
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B L R P s FELPARTC
I "
[ &l
ooyt i 4 ..MM
488 A8 Bttt
Peak
15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2389.30 65.98 74.00 -B.02 50.12 3L.9% 8.77 30.89 6.0 360 133 PEA 1 2417.00 108.03 ------ - 9196 32.83 8.6 30.82 o6.00 380 133 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C] FCCPART 15C (AVG)
408 48.8/_'_/"___J
Av
g 15 325
163 163
7 1. 16 288, i, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5389.9 43.57 %4.00 -5.43 3271 3198 877 30.89 6.00 300 133 AVERAGE 1 W17.00 97.69 ------ - Bl.64 3283 .89 30.83 6.00 380 133 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR330811-

01B

Pol. Horizontal Vertical

: 49Lwﬂl(ill!u‘ﬂrn) " Level (dBuVim)

1225 1225

1050 105,

875 875

FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) | FCC PART 15C (AVE)
Peak 525 T ‘ i i e
ea N AR - 2 e

il % hid
Avg

115 I

3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 4334.00 46.63 74.80 -27.32 £5.57 3400 1.4 65.43 0.0 - - Pesk 1 4334.00 49.%5 7400 -4.00 6R.87 3410 1244 65.43 0.0 - - Peak
1 75100 4295 74.00 -31.05 57.69 35.80 14.67 65.21 .00 - Peak 175109 4104 7400 -3L96 5678 35.00 14.67 6521 008 - - Peak

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01B

Pol. Horizontal Vertical
1 Level (dBuVim) 1 49mel (dBuVim)
1225 1225
{150 e
| 15
s FCC PART 15¢
FCC PART 15C 00
100
1 . FCC PART 15C (AVE)
o ) FOC PART 150 () 525 ——
b 7 " " o L W y A
Peak i i - Lt
BT il
Avg 15
175
3000 6000. mf IIIHZ; 15000. 18000
Tequency
3000 6000, 000 12000, 15000. 18000
Frequency (MHz
ey () Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Prezmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark W W B d8 g di/m B 08 B o deg
1 437400 55.09 74.80 -18.91 7414 3410 1229 6544 0.00 343 138 Peak
MHz dBuv/m dBuv/m B dBwv dB/m B B B m deg 1437400 4428 5400 -0.72 63.33 410 12,29 65.44 .00 343 138 Average
1 4372.00 49.64 74.00 -24.35 6B.68 34.10 12.38 65.44 0.00 --- Peak 373108 5129 74.60 -12.71 66.81 35.80 1473 6525 0.0 108 172 Peak
7 73100 46.61 74.80 -27.39 6133 35.80 1473 65.55 0.08 - Pezk 4 73100 39.34 54.60 -14.66 54.80 35.80 14.73 65.25 .00 188 272 Average
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saranas. FCC RF Test Report

Report No. : FR330811-01B

49
Mode Band Edge
2400-2483.5_802.11ax HE20_CH9_Full RU _2452MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B”\WWMmmwmﬂi FECPRTEC i FOPRTIE
B MMWMWMWWWJQMWMWWMMM%WMMMW " PP
48 48
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248419 65.54 74.00 -B.46 49.00 32.13 9.5 30.64 6.00 108 93 PEA 1245000 111,04 -----v -oeev 9.73 .88 8.9 3073 6.00 100 95 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
, FCCPART 15C (AVG) FCCPART 15C (AVG)
I 48.8{/—_/'_,_,_,J
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248453 50.19 54.00 -3.81 33.69 32.13 9.5 30.64 6.00 109 99 AVERAGE 1 245000 100.04 ------ - 83,73 .88 8.96 3073 6.00 100 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of C259

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




saranas. FCC RF Test Report

Report No. : FR330811-01B

Mode Band Edge
2400-2483.5_802.11ax HE20_CH9_Full RU _2452MHz
ANT
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 §
95 95
m\wmwwm " FECPART ¢ s FELPARTC
TR A
i WMWWWWMWWWMWMWMWNWWMNWMM " kw%wmmwww
48 ARGkttt
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 48370 64.07 7400 -9.93 47.54 3213 9.5 30.65 6.0 262 393 PEAK 1 245000 108.89 ------ - 9258 3288 .96 3073 6.00 282 353 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
" 1 4M_ﬁmu&mﬂwwwﬂMfﬂmeww_wfw/LMW_ﬁ_WJ,
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 48350 433 3400 -5.77 3170 3L13 9.0 30.65 6.00 261 353 AVERAGE

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 245000 97.46 ------ === BL13 388 8.9 30.73 6.00 261 353 AVERAGE
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Pol. Horizontal Vertical
: 49Lwﬂl(ill!u‘ﬂrn] " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
s FCC PART 15C (AVE) . FCC PART 15C (AVE)
Peak | MWWW ) VIR e
30 3
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 400400 46.22 74.88 -27.78 65.36 3410 12.18 65.4 0.00 --- PEAK 1 490408 47.41 74.80 -26.59 66.55 3418 12.20 65.44 8.0 - --- PEAC
1 736.00 43.93 74.00 -30.07 SB.64 35.80 1476 65.27 0.00 === PEAK 1 736,00 4287 74.80 -31.13 9758 35.80 1476 €5.27 0.0 -~ --- PEAK
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50

Mode Band Edge

2400-2483.5_802.11ax HE20_CH10_Full RU _2457MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1134 34 :
95 95
B , FECPART ¢ s FELPARTC
I
[ &l
44 A8 Bhero Attt
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 434,88 69.49 74.80 -4.51 52.95 3213 9.5 30.64 6.00 108 93 PEA 1 457,00 11131 ----en oeees 94.97 32.89 8.97 3072 6.00 100 95 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
N § FCCPART 15C (AVG) FCCPART 15C (AVG)
48 48
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 243484 5831 3400 -3.69 3377 3L13 9.5 30.64 600 100 95 AVERAGE

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 15700 99.20 ------ ----- B89 3LE8 897 070 600 100 95 AVERAGE
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50
Mode Band Edge
2400-2483.5_802.11ax HE20_CH10_Full RU _2457MHz
ANT 1
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
td FCPIRTIAC i FOPRTIE
B30 MMMMWWWMWWWMMW "
48 A Blapsnitiobs b b
Peak
15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248434 63.93 74.00 -10.07 47.39 32.13 9.5 30.64 6.0 262 35D PEAK 1 2457.00 107,28 ------ - 9.87 2.8 8.97 3072 o6.00 282 351 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
05 s 1
N LN
[ Al
\ FCCPART 15C (AVG) FCCPART 15C (AVG)
I * 48.8/—'_/_'_,_,__,//
Av
g 15 325
163 163
a2 U536 un2 MB4h U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 48350 47.84 %4.00 -6.16 3131 32.13 9.5 30.69 6.80 262 351 AVERAGE 1 457,00 95.88 ------ - 7955 .88 8.97 3072 6.00 262 351 AVERAGE
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Pol. Horizontal Vertical
: meeI(dMﬁn) " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
53 iz e
Peak " i o iy LD PRI
i W W“m i
B 3
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 4914.00 45.10 74.86 -23.99 64.23 34.18 1221 65.4 0.08 --- PEAK 1 4914.08 44.79 74.80 -29.21 63.92 34.18 12.21 5.4 .08 - --- PEAC
1 737100 4294 74.00 -31.06 57.65 35.80 1477 65.28 0.00 === PEAK 1O7ILeR 4355 7400 -30.45 SB.26 3580 1477 €5.28 0.0 -- - PEAC
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51
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Horizontal Fundamental
o Level (dBuVim) i . Level (dBuVim)
138 )
1134 1
§15 LK
3 FCCPARTTEC i3 FECPART5C
55‘UWW WWWM B0
% i gt
44 48
Peak
325 5
163 16.3
440 L ek, UT6. s, 2500 1000 1400, 1600, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Over Read Aot Cable Preamp  Aux Aos Thos Unit Over Read Ant CablePreamp Aux APos TPos
freg Level Line Linit Level Factor Loss Factor Factor Remark freq Llevel Line Linit Level Factor Loss Factor Factor Remark
MoBWadin & BN Bn B & B a g MedWndn B W B B 8 B a g
1 43410 54l 74.00 -6.59 49.61 32.40 8.8 30.08 6.8 112 MLPEX 1 462,80 105,35 ===mee =omeee B8.95 32.40 B8.89 30.89 .08 112 342 PEXK
11“Le\le\ (dBuVim) 1Q"Le\'el (dBuVim)
1138 1134
74 i15 1
B3 B3
650 850
FCC PART15C (AVG) FCC PART 15C (AVG)
B it i
Av
g 5 35
163 163
14 Ui, 24, 18, 1. 2500 1000 1400, 1800, 20, 2500, 300
Frequency (MHz) Frequency (MHz)
Linit Ower Read Ant CablePreamp A APos Thos Linit Over Read Ant Cable Preamp Aux APos Thos
Freg Level Line Limit Level Factor Loss Factor Factor Remark freq Level Line Linit Level Factor Loss Factor Factor Remark
MeEwn g B W @n B & 8 a dg MoBwh il G G B B B B a dg
1 MB4.58 48.68 5480 -5.31 3128 3240 6.53 30.88 6.00 112 342 AVERAGE 1 262,00 93,18 wveee weeeee 76,78 .40 B89 30.80 600 112 M2 AVERAGE
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51
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Vertical Fundamenta
el kel
1134 3 1
95 5
8.3
FCC PART 15 i FCOPRTTEC
ES‘WJ i 5.0
R
488 488
Peak
5 35
16.3 163
2540 45, 264, T8, 288, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos Thos Lrnit Over Read  Ant CablePreamp Awx APos TRos
freg Level Line Linit Level Factor Loss Factor Factor Renark freg Level Line Linit Level Factor Loss Factor Factor Remark
W dWedW @ Gl #h B B & o b ModWhdds @ B &1 B B @ a b
1 48385 68.09 7400 -5.90 SLE9 340 5.8 065 6.0 106 246 PEAC 1 6108 107,38 -ooon ooees %.59 3240 8.8 0.9 6.00 186 246 PEM
el B el i)
138 1134
915 975 :
8.3 B1.3
650 650
) FCC PART 15C [VG) FCC PARTI1AC [AVG)
gy ' “
Avg
5 5
16.3 16.3
240 15, U, 2116, 288, 2500 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Aot Cable Preamp Aw APos Thos Linit Over Read Ant Cable Preamp Awx APos  TPos
Freq Lewel Line Linit Level Factor Loss Factor Factor Rerark Freg Level Line Linit Level Factor Loss Factor Factor Renark
WEWa s ® &0 Bn & & & o dg Midin @i & B Bh & & & a d
1 MBS6 1907 408 49 N6 N4 8.0 085 6.0 106 246 AVERAGE 1 MELED BAGF -ovoen veees TBAT 3240 BB 3089 6.00 166 246 AVERAGE
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Pol. Horizontal Vertical
: 49mel(ilm‘ﬂm) " Level (dBuVim)
1225 1225
1050 105,
875 875
FCCPART15C FCCPART15C
109 14
FCC PART 15C (AVE) FCC PART 15C (AVE)
Peak 515 1 ] * o
ea e " i
‘ - ] - A A
35,0an %0 -
Avg
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 4000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol Bwm B Gy B & B & o g MW B B bW Bn & B & a g
1 452400 42.84 74.86 -31.16 61.9 3418 12.22 65.4 0.08 --- PEAK 1 452408 41.79 74.80 -32.21 60.91 34.18 12.22 65.4 .08 - --- PEAC
1 7366.00 4254 74.00 -31.46 57.25 35.80 1478 65.29 0.00 === PEAK 1 736,00 4017 74.80 -31.83 S6.88 35.80 1478 €5.29 0.00 -~ --- PEAK
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